Permit Number: AR0022039
AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. §-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address is:
West Memphis Wastewater Treatment Facility
P.O. Box 1868
West Memphis, AR 72301
The facility address is:
West Memphis Wastewater Treatment Facility
502 Rushing Road
West Memphis, AR 72301
is authorized to discharge from a facility located as follows: take Exit 4 from 1-40, go south 1.5 miles
on Martin Luther King Blvd. to Rushing Road, turn, in Section 19, Township 6 North, Range 9 East in
Crittenden County, Arkansas.
Latitude: 35°07’ 27.16”; Longitude: 90° 10” 44.46”
to receiving waters named:
Mississippi River in Segment 6C of the Mississippi River Basin.
The outfall is located at the following coordinates:

Outfall 001: Latitude: 35° 07 13”; Longitude: 90° 10° 25~

Discharge shall be in accordance with eftluent limitations, monitoring requirements, and other conditions
set forth in Parts 1, 11, 111, and IV hereof.

The response to comments is attached.

Issue Date: June 30, 2008
Effective Date: August 1, 2008
Minor Modification Effective Date: February 1, 2013

AZ’M é{ Mowr [ Ferl3

Steven L. Drbwn Issue Date
Chief, Water Division
Arkansas Department of Environmental Quality




PART 1

PERMIT REQUIREMENTS

Permit Number: AR0022039

Page 1 of Part 1A

SECTION A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS: OUTFALL 00] - treated municipal wastewater.

During the period beginning on the effective date and lasting until the date of expiration, the permittee is authorized to discharge from Outfall
001. Such discharges shall be linuted and monitored by the permittee as specified below from a treatment system consisting of an
equalization basin, a bar screen, oxidation ditches, clarifier, UV disinfection, and sludge belt presses with a design flow of 6.3 MGD.

Discharge Limitations Monitoring Requirements
Mass :
Effluent Characteristics {(Ibs/day, unless Crcentating
i (mg/], unless
otherv_wse otherwise specified) Frequency Sample Type
specified)
Monthly Avg. Monthly 7-Day Avg.
Aveg.
Flow' N/A Report Report once/day totalizing meter
Biochemical Oxygen Demand (BODS5) 15763 30.0 45.0 three/week 6-hr composite
Total Suspended Solids (TSS) 15763 30.0 45.0 three/week 6-hr composite
Dissolved Oxygen® N/A 2.0, (Monthly Avg. Min.) three/week grab
Fecal Coliform Bacteria (FCB) (colonies/100ml)
{(April - September) N/A 200 400 three/week grab
(October — March) N/A 1000 2000 three/week grab
Minimum Maximum 3
bH N/A BN ne 9050 three/week grab
Acute Biomonitoring N/A N/A N/A once/quarter 24-hr composite
Pimephales promelas (Acute)’ 48-hr Minimum
Pass/Fail Lethality (48-Hr NOEC) Report (Pass=0/Fail=1) once/quarter 24-hr composite
TEM6C
Survival (48-Hr NOEC) TOM6C Report % once/quarter 24-hr composite
Coefficient of Vaniation (48-Hr NOEC) Report % once/quarter 24-hr composite
TQM6C
Daphnia pulex [Acutc)"’ 48-hr Minimum
Pass/Fail Lethality (48-Hr NOEC) Report (Pass =0/Fail=1) once/quarter 24-hr composite
TEM3D
Survival (48-Hr NOEC) TOM3D Report % once/quarter 24-qhr composite
Coefficient of Variation (48-Hr NOEC) Report % once/quarter 24-hr composite
TOM3D
1 Report monthly average and daily maximum as MGD.
2 See item #27(2) of Part IV {Dissolved Oxygen).

3 See Condition No. 9 of Part II (Biomonitoring Condition).

There shall be no discharge of distinctly visible solids, scum, or foam of a persistent nature, nor shali there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil (Sheen means an iridescent appearance on the surface of

the water).

Samples taken in compliance with the monitoring requirements specified above shall be taken following the UV disinfection unit and at the
following monstoring coordinates: Latitude: 35° 077 26™; Longitude: 90° 10" 49”,



Permit Number: AR0022039
Page 1 of Part 1A

SECTION B. PERMIT COMPLIANCE

The permittee shall achieve compliance with the effluent limitations specified for discharges in
accordance with the following schedule:

Compliance s required on the effective date of the permit.



Permit Number: AR0022039
Page 1 of Part 11

PART I1
OTHER CONDITIONS

The operator of this wastewater treatment facility shall be licensed as Class TV by the State of
Arkansas in accordance with Act 211 of 1971, Act 1103 of 1991, Act 556 of 1993, and
APCEC Regulation No. 3, as amended.

For publicly owned treatment works, the 30-day average percent removal for Biochemical
Oxygen Demand (BODS) or Carbonaceous Biochemical Oxygen Demand (CBODS) and
Total Suspended Solids shall not be less than 85 percent unless otherwise authonzed by the
permitting authority in accordance with 40 CFR Part 133.102, as adopted by reference in
APCEC Regulation No. 6.

Produced sludge shall be disposed of by land application only when meeting the following
criteria:

a. Sewage sludge from treatment works treating domestic sewage (TWTDS) must meet
the applicable provisions of 40 CFR Part 503; and

b. The sewage sludge has not been classificd as a hazardous waste under state or federal
regulations.

The permittee shall give at least 120 days prior notice to the Director of any change planned
in the permittee's sludge disposal practice or land use applications, including types of crops
grown (if applicable).

The permittee shall report all overflows with the Discharge Monitoring Report (DMR)
submittal. These reports shall be summarized and reported in tabular format. The summaries
shall include: the date, time, duration, location, estimated volume, and cause of overflow;
observed environmental impacts from the overflow; action taken to address the overflow; and
ultimate discharge location if not contained (e.g., storm sewer system, ditch, tnibutary). All
overflows which endanger health or the environment shall be orally reported to this
department (Enforcement Section of the Water Division), within 24 hours from the time the
permittec becomes aware of the circumstance. A written report of overflows which endanger
health or the environment, shall be provided within 5 days of the time the permittec becomes
aware of the circumstance.

In accordance with 40 CFR Parts 122.62 (a)(2) and 124.5, this permit may be reopened for
modification or revocation and/or reissuance to require additional monitoring and/or effluent
limitations when new information 1s received that actual or potential exceedance of State
water quality criteria and/or narrative criteria are determined to be the result of the
permittee’s discharge(s) to a relevant watcr body or a Total Maximum Daily Load (TMDL)
is established or revised for the water body that was not available at the time of the permit



Permit Number: AR0022039
Page 2 of Part 11

issuance that would have justified the application of different permit conditions at the time of
permit issuance.

7. Other Specified Monitoring Requirements

The permittee may use alternative appropriate monitoring methods and analytical instruments
other than as specified in Part I Section A of the permit without a major permit modification
under the following conditions:

e  The monitoring and analytical instruments are consistent with accepted scientific
practices;

e The requests shall be submitted in writing to the Permits Section of the Water Division
of the ADEQ for use of the alternate method or instrument.

e The method and/or instrument is in compliance with 40 CFR Part 136 or acceptable to
the Director; and

e  All associated devices are installed, calibrated, and maintained to insure the accuracy of
the measurements and are consistent with the accepted capability of that type of device.
The calibration and maintenance shall be performed as part of the permittee’s
laboratory Quality Control/Quality Assurance program.

Upon written approval of the alternative monitoring method and/or analytical instruments,
these methods or instruments must be consistently utilized throughout the monitoring period.
ADEQ must be notified in writing and the permittee must receive written approval from
ADEQ if the permittee decides to return to the original permit monitoring requirements.

8. CONTRIBUTING INDUSTRIES AND PRETREATMENT REQUIREMENTS

a. The permittee shall operate an industrial pretreatment program in accordance with
Section 402(b)(8) of the Clean Water Act, the General Pretreatment Regulations (40 CFR
Part 403) and the approved POTW pretreatment program submitted by the permittee.
The pretreatment program was approved on 04/05/1986 and modified on 01/11/1996 and
01/16/2013. The POTW pretreatment program is hereby incorporated by reference and
shall be implemented in a manner consistent with the following requirements:

(1) Industrial user information shall be updated at a frequency adequate to ensure that all
IUs are properly characterized at all times;

(2) The frequency and nature of industrial user compliance monitoring activities by the
permittee shall be commensurate with the character, consistency and volume of



Permit Number: AR0022039
Page 3 of Part 11

waste. The permittee must mspect and sample the effluent from each Significant
Industrial User in accordance with 40 CFR 403.8(f)(2)(v). This is in addition to any
industrial self-monitoring activities;

(3) The permittee shall enforce and obtain remedies for noncompliance by any industrial
users with applicable pretreatment standards and requirements;

(4) The permittee shall control through permit, order, or similar means, the contribution
to the POTW by each Industnial User to ensure compliance with applicable
Pretreatment Standards and Requirements. In the case of Industrial Users identified
as significant under 40 CFR 403.3 (v), this control shall be achieved through
individual or general control mechanisms, in accordance with 40 CFR 403.8(£)(1)(i11).
Both individual and general control mechanisms must be enforceable and contain, at
a minirnum, the following conditions:

(1) Statement of duration (in no case more than five years);

(1) Statement of non-transferability without, at a minimum, prior notification to the
POTW and provision of a copy of the existing control mechanism {o the new
OWner or operator,

(11)Effluent limits, including Best Management Practices, based on applicable
gencral Pretreatment Standards, categorical Pretreatment Standards, local limits, .
and State and local law;

(iv)Self-monitoring, sampling, rcporting, notification and recordkeeping
requirements, including an identification of the pollutants to be monitored
(including the process for seeking a waiver for a pollutant neither present nor
expected to be present in the Discharge in accordance with § 403.12(e}(2), or a
specific waiver for a pollutant in the case of an individual control mechanism),
sampling location, sampling frequency, and sample type, basced on the applicable
general Pretreatment Standards in 40 CFR 403, categorical Pretreatment
Standards, local limits, and State and local law;

(v) Statement of applicable ctvil and criminal penalties for violation of Pretreatment
Standards and requirements, and any applicable compliance schedule. Such
schedules may not extend the comphance date beyond federal deadlines; and

(vi)Requirements to control slug discharges, if determined by the POTW to be
necessary.

(5) The permittee shall evaluatc, whether each Significant Industnial User needs a plan or
other action to control slug discharges, in accordance with 40 CFR 403.8(f)(2)(v1);

{6) The permittee shall provide adequate staff, equipment, and support capabilities to
carry oul all elements of the pretreatment program; and



Permit Number: AR0022039
Page 4 of Part 11

(7) The approved program shall not be modified by the permittee without the prior
approval of ADEQ.

. The permittee shall establish and enforce specific limits to implement the provisions of
40 CFR Parts 403.5(a) and (b), as required by 40 CFR Part 403.5(c). POTWs may
develop Best Management Practices (BMPs) to implement paragraphs 40 CFR 403.5
(c)(1) and (c)2). Such BMPs shall be considered local limits and Pretreatment
Standards. Each POTW with an approved pretreatment program shall continue to
develop these limits as necessary and effectively enforce such limits.

All specific prohibitions or limits developed under this requirement are deemed to be
conditions of this permit. The specific prohibitions set out in 40 CFR Part 403.5(b) shall
be enforced by the permittee unless modified under this provision.

The permittee shall analyze the treatment facility influent and effluent for the presence of
the toxic pollutants listed in 40 CFR 122 Appendix D (NPDES Application Testing
Requirements) Table II at least once/year and the toxic pollutants in Table III at least 4
times/year (quarterly). If, based upon information available to the permittee, there is
reason to suspect the presence of any toxic or hazardous pollutant listed in Table V, or
any other pollutant, known or suspected to adversely affect treatment plant operation,
receiving water quality, or solids disposal procedures, analysis for those pollutants shall
be performed at least 4 times/year (quarterly) on both the influent and the effluent.

The influent and effluent samples collected shall be composite samples consisting of at
least 12 aliquots collected at approximately equal intervals over a representative 24 hour
period and composited according to flow. Sampling and analytical procedures shall be in
accordance with guidelines established in 40 CFR 136. Where composite samples are
inappropriate, due to sampling, holding time, or analytical constraints, at least 4 grab
samples, taken at equal intervals over a representative 24 hour period, shall be taken.

. The permittee shall prepare annually a list of Industrial Users which during the preceding
twelve months were in significant noncompliance with applicable pretreatment
requirements. For the purposes of this Part, significant noncompliance shall be
determined based upon the more stringent of either criteria established at 40 CFR Part



Permit Number: AR0022039
Page 5 of Part 11

403.8(f)(2)(viii) [rev. 10/14/05] or criteria established in the approved POTW pretreatment
program. This list is to be published annually in the newspaper of general circulation that
provides meaningful public notice within the jurisdiction(s) served by the POTW during the
month of April.

In addition, by April 30™ of each year, the permittee shall submit an updated pretreatment
program status report to the ADEQ containing the following information:

(1) An updated list of all significant industrial users and identify which Industrial Users
are Non-Significant Categorical Industrial Users (NSCIUs) or Middle Tier CIUs. The
list must also identify:

i.  Industrial Users subject to categorical Pretreatment Standards that are subject to
reduced monitoring and reporting requirements under 40 CFR 403.12(e)(2) &
3),

ii.  Industrial Users subject to the following categorical Pretreatment Standards
[Organic Chemicals, Plastics, and Synthetic Fibers (OCPSF) (40 CFR Part 414),
Petroleum Refining (40 CFR Part 419), and Pesticide Chemicals (40 CFR Part
455)] and for which the Control Authority has chosen to use the concentration-
based standards rather than converting them to flow-based mass standards as
allowed at 40 CFR 403.6(c)(6).

.  Categorical Industrial Users subject to concentration-based standards for which
the Control Authority has chosen to convert the concentration-based standards to
equivalent mass limits, as allowed at 40 CFR 403.6(c)(5).

iv.  General Control Mechanisms used for similar groups of SIUs along with the
substantially similar types of operations and the types of wastes that are the same,
for each separate General Control Mechanism, as allowed at 40 CFR
403.8(H)(1)(iii).

v.  Best Management Practices or Pollution Prevention alternatives required by a
categorical Pretreatment Standard or as a local limit requirement that are
implemented and documentation to demonstrate compliance, as required at 40
CFR 403 (b), (¢) and (h).

For each industrial user listed the following information shall be included:

(i) Standard Industrial Classification (SIC) and NAICS code and categorical
determination;

(i1) Control document status. Whether the user has an effective control document,
and the date such document was last issued, reissued, or modified, (indicate which
industrial users were added to the system (or newly identified) within the previous
12 months);



Permit Number: ARQQ22039
Page 6 of Part 11

(im)A summary of all monttoning activities performed within the previous 12 months.
The following information shall be reported:

total number of inspections performed; -
* total number of sampling visits made;
(1v)Status of compliance with both effluent limitations and reporting requirements.
Compliance status shall be defined as follows:

*  Compliant (C) - no violations during the previous 12 month period,

*  Non-compliant (NC) - one or more violations during the previous 12 months
but does not meet the cnteria for significantly noncompliant industrial users;

*  Significant Noncompliance (SNC) - in accordance with requirements
described in d. above; and

{v) For significantly noncompliant industrial users, indicate the nature of the
violations, the type and number of actions taken (notice of violation,
administrative order, criminal or civil suit, fines or penalties collected, etc.) and
current compliance status. If ANY industnial user was on a schedule to attain
compliance with effluent limits, indicate the date the schedule was issued and the
date compliance 1s to be attained;

(2) A hst of all significant industrial users whose authorization to discharge was
terminated or revoked during the preceding 12 month period and the reason for
termination;

(3) A report on any interference, pass through, upset or POTW permit violations known
or suspected to be caused by industnal contributors and actions taken by the permittee
1IN response;

(4) The results of all influent and effluent analyses performed pursuant to paragraph (c)
above;

(5) A copy of the newspaper p'ublication of the significantly noncomphant industrial
users giving the name of the newspaper and the date published;

(6) The information requested may be submitted in tabular form as per the example
tables provided for your convenience (See Attachment A, B and C); and



Permit Number: AR0022039
Page 7 of Part 11

(7) The monthly average watcr quality based effluent concentration neccssary to meet the
state water quality standards as developed in the approved technically based local
limits.

e. The permittee shall provide adequate notice of the following:

(1) Any new introduction of pollutants into the treatment works from an indirect
discharger which would be subject to Sections 301 and 306 of the Act if it were
directly discharging those pollutants; and

(2) Any substantial change in the volume or character of pollutants being introduced into
the treatment works by a source introducing pollutants into the treatment works at the
time of issuance of the permit.

Adequate notice shall include information on (i) the quality and quantity of effluent to
be introduced into the treatment works, and (i1) any anticipated impact of the change
on the quality or quantity of effluent to be discharged from the POTW.

9. WHOLE EFFLUENT TOXICITY TESTING (48-HOUR ACUTE NOEC FRESHWATER)

1. SCOPE AND METHODOLOGY

a. The permittee shall test the effluent for toxicity in accordance with the
provisions in this section.

APPLICABLE TO FINAL OUTFALL: 001

CRITICAL DILUTION (%): 1.0%

EFFLUENT DILUTION SERIES (%): 0.45%, 0.56%, 0.75%, 1.0%,
1.33%

COMPOSITE SAMPLE TYPE: Defined at Part I

TEST SPECIES/METHODVS: 40 CFR Part 136

Daphnia pulex acute static renewal 48-hour definitive toxicity test using
EPA/600/4-90/027F, or the latest update thereof. A minimum of five (5)
replicates with eight (8) organisms per replicate must be used in the
control and in each effluent dilution of this test.

Pimephalcs promelas (fathcad minnow) acute static renewal 48-hour
definitive toxicity test using EPA/600/4-90/027F, or the latest update




Permit Number: AR0022039
Page 8 of Part 1}

thereof. A minimum of five (5) replicates with eight (8) organisms per
replicate must be used in the control and in each effluent dilution of this
test.

b. The NOEC (No Observed Effect Concentration) is defined as the greatest
effluent dilution at and below which lethality that is statistically different
from the control (0% effluent) at the 95% confidence level does not occur.
Acute lethal test failure is defined as a demonstration of a statistically
significant lethal effect at test completion to a test species at or below the
critical dilution.

c. This permit may be reopened to require whole effluent toxicity limits,
chemical specific effluent himits, additional testing, and/or other
appropriate actions to address toxicity.

d. Test failure 1s defined as a demonstration of statistically significant lethal
effects to a test species at or below the effluent critical dilution.

PERSISTENT LETHALITY

The requirements of this subsection apply only when a toxicity test demonstrates
significant lethal effects at or below the critical dilution. Significant lethal effects
are herein defined as a statistically significant difference at the 95% confidence
level between the survival of the appropriate test organism in a specified effluent
dilution and the control (0% effluent).

a. Part I Testing Frequency Other Than Monthly

. The permittee shall conduct a total of two (2) additional tests for
any species that demonstrates significant lethal effects at or below
the critical dilution. The two additional tests shall be conducted
monthly dunng the next two consecutive months. The permittee
shall not substitute either of the two additional tests in lieu of
routine toxicity testing. The full report shall be prepared for each
test required by this section in accordance with procedures outlined
in Item 4 of this section and submitted with the period discharge
monitoring report (DMR) to the permitting authority for review.

1. If one or both of the two additional tests demonstrates significant
lethal effects at or below the critical dilution, the permittee shall
initiate Toxicity Reduction Evaluation (TRE) requirements as
specified in Item 5 of this section. The permitttee shall notify
ADEQ in wnting within 5 days of the failure of any retest, and the



Permit Number: AR0022039
Page 9 of Part I1

TRE initiation date will be the test completion date of the first
failed retest. A TRE may be also be required due to a
demonstration of intermittent lethal effects at or below the critical
dilution, or for failure to perform the required retests.

1i1. If one or both of the two additional tests demonstrates significant
lethal effects at or below the entical dilution, the permittee shall
henceforth increase the frequency of testing for this species to once
per quarter for the life of the permit.

1v. The provisions of Item 2.a are suspended upon submittal of the
TRE Action Plan.

Part I Testing Frequency of Monthly

The permittee shall initiate the Toxicity Reduction Evaluation (TRE)
requirements as specified in Item 5 of this section when any two of three
consecutive monthly toxicity tests exhibit significant lethal effects at or
below the critical dilution. A TRE may be also be required due to a
demonstration of intermittent lethal effects at or betow the critical dilution,
or for failure to perform the required retests.

REQUIRED TOXICITY TESTING CONDITIONS

Test Acceptance

The permittee shall repeat a test, including the control and all effluent
dilutions, if the procedures and quality assurance requirements defined in
the test methods or in this permit are not satisfied, including the following
additional criteria:

1. Each toxicity test control (0% effluent) must have a survival equal
to or greater than 90%.

1. The percent coefficient of variation between replicates shall be
40% or less in the control (0% effluent) for: Daphnia pulex
survival test; and fathead minnow survival test.

1. The percent coefficient of variation between replicates shall be
40% or less 1n the critical dilution, unless significant lethal effects
are exhibited for: Daphnia pulex survival test; and fathead minnow
survival test.



Permit Number: AR0022039
Page 10 of Part 11

Test failure may not be construed or reported as invalid due to a
coefficient of vanation value of greater than 40%. A repeat test shall be
conducted within the required reporting pertod of any test determined to
be invahd.

Statistical Interpretation

For the Daphnia pulex survival test and the fathead minnow survival test,
the statistical analyses used to determine if there is a statistically
significant difference between the control and the critical dilution shall be
in accordance with the methods for determining the No Observed Effect
Concentration (NOEC) as described in EPA/600/4-90/027F or the most
recent update thereof.

1f the conditions of Test Acceptability are met in Item 3.2 above and the
percent survival of the test organism is equal to or greater than 90% in the
critical dilution concentration and all lower dilution concentrations, the
test shall be considered to be a passing test, and the permittee shall report
an NOEC of not less than the critical dilution for the DMR reporting
requirements found in Item 4 below.

Dilution Water

1. Dilution water used in the toxicity tests will be receiving water
collected as close to the point of discharge as possible but
unaffected by the discharge. The permittee shall substitute
synthetic dilution water of similar pH, hardness, and alkalimty to
the closest downstream perennial water for;

(A)  toxicity tests conducted on effluent discharges to receiving
water classified as intermittent streams; and

(B) toxicity tests conducted on effluent discharges where no
receiving water 1s available due to zero flow conditions.

il If the receiving water ts unsatisfactory as a result of instream
toxacity (fatls to fulfil]l the test acceptance cntena of Item 3.a), the
permittee may substitute synthetic dilution water for the receiving
water in all subsequent tests provided the unacceptable receiving
water test met the following stipulations:

(A}  asynthetic dilution water control which fulfills the test
acceptance requirements of Item 3.a was run concurrently
with the receiving water control;



Permit Number: AR(0022039
Page 11 of Part 11

(B) the test indicating receiving water toxicity has been carricd
out to completion (i.e., 48 hours);

(C)  the permittee includes all test results indicating receiving
water toxicity with the full report and information required
by Item 4 below; and

(D)  the synthetic dilution water shall have a pH, hardness, and
alkalinity similar to that of the receiving water or closest
downstream perennial water not adversely affected by the
discharge, provided the magnitude of these parameters will
not cause toxicity in the synthetic dilution water.

d. Samples and Composites

1.

il

1v.

The permittee shall collect two flow-weighted composite samples
from the outfall(s) listed at Item 1.a above.

The permittee shall collect a second composite sample for use
during the 24-hour renewal of each dilution concentration the for

" both tests. The permittee must collect the composite samples so

that the maximum holding time for any effluent sample shall not
exceed 36 hours. The permittee must have initiated the toxicity
test within 36 hours after the collection of the last portion of the
first composite sample. Samples shall be chilled to 6 degrees
Centigrade during collection, shipping, and/or storage.

The permittee must collect the composite samples such that the
effluent samples are representative of any periodic episode of
chlorination, biocide usage or other potentially toxic substance
discharged on an intermittent basis.

If the flow from the outfall(s) being tested ceases during the
collection of effluent samples, the requirements for the minimum
number of effluent samplcs, the minimum number of effluent
portions and the sample holding time are waived durning that
sampling period. However, the permittee must collect an effluent
compositc sample volume during the period of discharge that 1s
sufficient to complcie the required toxicity tests with daily renewal
of effluent. When posstble, the effiuent samples used for the
toxicity tests shall be collected on separate days. The effluent
composite sample collection duration and the static renewal



Permit Number: AR0022039
Page 12 of Part 11

protocol associated with the abbreviated sample collection must be
documented n the full report required in Item 4 of this section.

V. MULTIPLE OUTFALLS: Ifthe provisions of this section are
applicable to multiple outfalls, the pennittee shall combine the
composite effluent samples in proportion to the average flow from
the outfalls listed in Item 1.2 above for the day the sample was
collected. The permittee shall perform the toxicity test on the
flow-weighted composite of the outfall samples.

REPORTING

-a. The permittee shall prepare a full report of the results of all tests
conducted pursuant to this Part in accordance with the Report Preparation
Section of EPA/600/4-90/027F, for every valid or invalid toxicity test
initiated, whether carried to completion or not. The permittee shall retain
each full report pursuant to the provisions of Part I1.C.7 of this permit.
The permittee shall submit full reports to the Department. For any test
which fails, 1s considered invalid or which is terminated early for any
reason, the full report must be submitted for review.

b. A valid test for each species must be reported on the DMR during each
reporting penod specified in Part 1 of this permit unless the permittee is
performing a TRE which may increase the frequency of testing and
reporting. Only ONE set of biomonitoring data for each species 1s to be
recorded on the DMR for each reporting period. The data submitted
should reflect the LOWEST Survival results for each species dunng the
reporting period. All invalid tests, repeat tests (for invalid tests), and
retests (for tests previously failed) performed during the reporting period
must be attached to the DMR for ADEQ review.

c. The permittee shall report the following results of each valid toxicity test
on DMR for that reporting period in accordance with Part 11.D.4 of this
permit. Submit retest information clearly marked as such with the
following month's DMR. Only results of valid tests are to be reported on
the DMR.

L. Pimephales promelas (fathead minnow)

(A)  Ifthe No Observed Effect Concentration (NOEC) for
survival 1s less than the critical dilution, enter a "1";
otherwise, enter a "0" for Parameter No. TEM6C.



Permit Number: AR0022039
Page 13 of Part 11

(B)  Report the NOEC value for survival, Parameter No.
TOMG6C.

(C)  Report the highest (critical dilution or control) Coefficient
of Variation, Parameter No. TQM6C.

1. Daphnia pulex

(A)  Ifthe NOEC for survival is less than the critical dilution,

enter a "1"; otherwise, enter a "0" for Parameter No.
TEM3D.

(B)  Report the NOEC value for survival, Parameter No.
TOM3D.

(C)  Report the highest (critical dilution or control) Coefficient
of Vanation, Parameter No. TQM3D.

5. MONITORING FREQUENCY REDUCTION

a. The permittee may apply for a testing frequency reduction upon the
successful completion of the first four consecutive quarters of testing for
one or both test species, with no lethal effects demonstrated at or below
the critical dilution without a major modification. If granted, the
monitoring frequency for that test species may be reduced to not less than
once per year for the less sensitive species (usually the fathead minnow)
and not less than twice per year for the more sensitive test species (usually
the Daphnia pulex).

b. CERTIFICATION - The permittee must certify in writing that no test
failures have occurred and that all tests meet all test acceptability criteria
in Item 3.a. above. In addition the permittee must provide a list with each
test performed including test initiation date, species, NOECs for Jethal and
sub-lethal effects and the maximum coefficient of variation for the
controls. Upon review and acceptance of this information the Department
will issue a letter of confirmation of thc momtoring frequency reduction.
A copy of the letter will be forwarded to the Permit Compliance System
section to updatc the permit reporting requirements.

C. SURVIVAL FAILURES - If any test fails the survival endpoint at any
time during the life of this permit, two monthly rctests are required and the
monitoring frequency for the affected test species shall be increased to



Permit Number: AR0022039
Page 14 of Part 11

once per quarter until the permit 1s re-issued. Monthly retesting 1s not
required if the permittee 1s performing a TRE.

d. This monitoring frequency reduction applies only until the expiration date
of this permit, at which time the monitoring frequency for both test species
reverts to once per quarter until the permit is re-issued.

6. TOXICITY REDUCTION EVALUATION (TRE)

a. Within ninety (90) days of confirming lethality in the retests, the permittee
shall submit a Toxicity Reduction Evaluation (TRE) Action Plan and
Schedule for conducting a TRE. The TRE Action Plan shall specify the
approach and methodology to be used in performing the TRE. A Toxicity
Reduction Evaluation 1s an investigation intended to determine those
actions necessary to achieve compliance with water quahity-based effluent
limits by reducing an effluent's toxicity to an acceptable level. A TRE is
defined as a step-wise process which combines toxicity testing and
analyses of the physical and chemical charactenistics of a toxic effluent to
identify the constituents causing effluent toxicity and/or treatment
methods which will reduce the effluent toxicity. The TRE Action Plan
shall lead to the successful elimination of effluent toxicity at the cntical
dilution and include the following:

1. Specific Activities. The plan shall detail the spectfic approach the
permittee intends to utilize in conducting the TRE. The approach
may include toxicity charactenzations, identifications and
confirmation activities, source evaluation, treatability studies, or
alternative approaches. When the permittee conducts Toxicity
Characterization Procedures the permittee shall perform multiple
characterizations and follow the procedures specified in the
documents "Methods for Aquatic Toxicity Identification
Evaluations: Phase [ Toxicity Characterization Procedures”
(EPA-600/6-91/003) or alternate procedures. When the permittee
conducts Toxicity Identificatton Evaluations and Confirmations,
the permittee shall perform multiple identifications and follow the
methods specified in the documents "Methods for Aquatic Toxicity
Identification Evaluations, Phase II Toxicity Identification
Procedures for Samples Exhibiting Acute and Chronic Toxicity"
(EPA/600/R-92/080) and "Methods for Aquatic Toxicity
Identification Evaluations, Phase 111 Toxicity Confirmation
Procedures for Samples Exhibiting Acute and Chronic Toxicity”
(EPA/600/R-92/081), as appropriate.



1.

l.

iv.

Permit Number: AR0022039
Page 15 of Part 11

The documents referenced above may be obtained through the
National Technical Information Service (NTI1S) by phone at
(800)553-6847 or by writing:

U.S. Department of Commerce
National Technical Information Service
5285 Port Royal Road

Springfield, VA 22161

Sampling Plan (e.g., locations, methods, holding times, chain of
custody, preservation, etc.). The effluent sample volume collected
for all tests shall be adequate to perform the toxicity test, toxicity
characterization, identification and confirmation procedures, and
conduct chemical specific analyses when a probable toxicant has
been identified;

Where the permittee has identified or suspects specific pollutant(s)
and/or source(s) of effluent toxicity, the permittee shall conduct,
concurrent with toxicity testing, chemical specific analyses for the
identified and/or suspected pollutant(s) and/or source(s) of effluent
toxicity. Where lethality was demonstrated within 24 hours of test
initiation, each composite sample shall be analyzed independently.
Otherwise the permittee may substitute a composite sample,
comprised of equal portions of the individual composite samples,
for the chemical specific analysis;

Quality Assurance Plan (e.g., QA/QC implementation, corrective
actions, etc.); and

Project Organization (e.g., project staff, project manager,
consulting services, etc.).

The permittee shall initiate the TRE Action Plan within thirty (30) days of
plan and schedule submittal. The permittee shall assume all risks for
failure to achieve the required toxicity reduction.

‘The permittee shall submit a quarterly TRE Activities Report, with the
Discharge Monitoring Report in the months of January, April, July and
October, containing information on toxicity reduction evaluation activitics
including;

1.

any data and/or substantiating documentation which identifics the
pollutant(s} and/or source(s) of effluent toxicity;



Permit Number: AR0022039
Page 16 of Part 11

i. any studies/evaluations and results on the treatability of the
facility's effluent toxicity; and

111 any data which identifies effluent toxicity control mechanisms that
will reduce effluent toxicity to the level necessary to meet no
significant Jethality at the cntical dilution.

The permittee shall submit a Final Report on Toxicity Reduction
Evaluation Activities no later than twenty-eight (28) months from
confirming lethality in the retests, which provides information pertaining
to the specific control mechanism selected that will, when implemented,
result in reduction of effluent toxicity to no significant lethality at the
critical dilution. The report will also provide a specific corrective action
schedule for implementing the selected control mechanism.

Quarterly testing during the TRE is a minimum monitonng requirement,
EPA recommends that permittees required to perform a TRE not rely on
quarterly testing alone to ensure success in the TRE, and that additional
screening tests be performed to capture toxic samples for identification of
toxicants. Failure to 1dentify the specific chemical compound causing
toxicity test failure will normally result in a permit mit for whole effiuent
toxicity limits per federal regulations at 40 CFR 122.44(d)(1)(v).



Permit Number: AR0022039
Page 1 of Part 111

PART 111
STANDARD CONDITIONS

SECTION A — GENERAL CONDITIONS

1. Duty to Comply

The permittee must comply with all conditions of this permit. Any permit noncompliance
constitutes a violation of the federal Clean Water Act and the Arkansas Water and Air
Pollution Control Act and is grounds for enforcement action; for permit termination,
revocation and reissuance, or modification; and/or for denial of a permit renewal application.
Any values reported in the required Discharge Monitoring Report (DMR) which are in
excess of an effluent limitation specified in Part I shall constitute evidence of violation of
such effluent limitation and of this permit.

2. Penalties for Violations of Permit Conditions

The Arkansas Water and Air Pollution Control Act provides that any person who violates any
provisions of a permit issued under the Act shall be guilty of a misdemeanor and upon
conviction thereof shall be subject to imprisonment for not more than one (1) year, or a fine
of not more than twenty-five thousand dollars ($25,000) or by both such fine and
imprisonment for each day of such violation. Any person who violates any provision of a
permit issued under the Act may also be subject to civil penalty in such amount as the court
shall find appropriate, not to exceed ten thousand dollars ($10,000) for each day of such
violation. The fact that any such violation may constitute a misdemeanor shall not be a bar to
the maintenance of such civil action.

3. Permit Actions

This permit may be modified, revoked and reissued, or terminated for cause including, but
not limited to the following:

a. Violation of any terms or conditions of this permit; or
Obtaining this permit by misrepresentation or failure to disclose fully all relevant facts; or

c. A change in any conditions that requires either a temporary or permanent reduction or
elimination of the authorized discharge; or

d. A determination that the permitted activity endangers human health or the environment
and can only be regulated to acceptable levels by permit modification or termination.

e. Failure of the permittee to comply with the provisions of APCEC Regulation No. 9
(Permit fees) as required by Part I11.A.10. herein.



Permut Number: AR0022039
Page 2 of Part 111

The filing of a request by the permittee for a permit modification, revocation and reissuance,
or termination, or a notification of planned changes or anticipated noncompliance, does not
stay any permit condition.

Toxic Pollutants

Notwithstanding Part 1I1.A.3., if any toxic effluent standard or prohibition (including any
schedule of compliance specified in such effluent standard or prohibition) is promulgated
under APCEC Regulation No. 2, as amended, or Section 307(a) of the Clean Water Act for a
toxic pollutant which 1s present in the discharge and that standard or prohibition is more
stringent than any limitations on the pollutant in this permit, this permit shall be modified or
revoked and reissued to conform to the toxic effluent standards or prohibition and the
permittee so notified.

The permittee shall comply with effluent standards, narrative criteria, or prohibitions
established under APCEC Regulation No. 2, as amended, or Section 307 (a) of the Clean
Water Act for toxic pollutants within the time provided in the regulations that establish those
standards or prohibitions, even if the permit has not yet been modified to incorporate the
requirement.

Civil and Criminal Liability

Except as provided in permit conditions on “Bypassing” (Part II1.B.4.a.), and “Upsets” (Part
111.B.5.b), nothing in this permit shall be construed to relieve the permittee from civil or
criminal penalties for noncompliance. Any false or materially misleading representation or
concealment of information required to be reported by the provisions of this permit or
applicable state and federal statues or regulations which defeats the regulatory purposes of
the permit may subject the permittee to criminal enforcement pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended).

Oil and Hazardous Substance Liability

Nothing in this permit shall be construed to preclude the institution of any legal action or
relieve the permittee from any responsibilities, liabilities, or penalties to which the permittee
is or may be subject to under Section 311 of the Clean Water Act.

State Laws

Nothing in this permit shall be construed to preclude the institution of any legal action or
relieve the permittee from any responsibilities, liabilities, or penalties established pursuant to
any applicable State law or regulation under authonty preserved by Section 510 of the Clean
Water Act.



8.

10.

Permit Number: AR0022039
Page 3 of Part 111

Property Rights

The issuance of this permit does not convey any property rights of any sort, or any exclusive
privileges, nor does it authorize any exclusive privileges, nor does it authorize any injury to
private property or any invasion of personal rights, nor any infringement of Federal, State, or
local laws or regulations.

Severability

The provisions of this permit are severable, and if any provision of this permit, or the
application of any provisions of this permit to any circumstance 1s held invalid, the
application of such provision to other circumstances, and the remainder of this permit, shall
not be affected thereby.

Permit Fees

The permittee shall comply with all applicable permit fee requirements for wastewater
discharge permits as described in APCEC Regulation No. 9 (Regulation for the Fee System
for Environmental Permits). Failure to promptly remit all required fees shall be grounds for
the Director to initiate action to terminate this permit under the provisions of 40 CFR Parts
122.64 and 124.5 (d), as adopted in APCEC Regulation No. 6 and the provisions of APCEC
Regulation No. 8.

SECTION B — OPERATION AND MAINTENANCE OF POLLUTION CONTROLS

Proper Operation and Maintenance

a. The permittee shall at all imes properly operate and maintain all facilities and systems of
treatment and control (and related appurtenances) which are installed or used by the
permittee to achieve compliance with the conditions of this permit. Proper operation and
maintenance also includes adequate laboratory controls and appropriate quality assurance
procedures. This provision requires the operation of backup or auxiliary facilities or
similar systems which are installed by a permittee only when the operation is necessary to
achieve compliance with the conditions of the permit.

b. The permittee shall provide an adequate operating staft which is duly qualified to
carryout operation, maintenance, and testing functions required to insure compliance with

the conditions of this permit.

Need to Halt or Reduce not a Defense

It shall not be a defense for a permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with the



Permit Number: AR0022039
Page 4 of Part 111

conditions of this permit. Upon reduction, loss, or failure of the treatment facility, the
permittee shall, to the extent necessary to maintain compliance with its permit, control
production or discharges or both until the facility is restored or an alternative method of
treatment 1s provided. This requirement applies, for example, when the primary source of
power for the treatment facility 1s reduced, is lost, or alternate power supply fails.

3. Duty to Mitigate

The permittee shall take all reasonable steps to minimize or prevent any discharge in
violation of this permit which has a reasonable likelihood of adversely affecting human
health or the environment or the water receiving the discharge.

4. Bypass of Treatment Facilities

a. Bypass not exceeding limitation

The permittee may allow any bypass to occur which does not cause effluent limitations to
be exceeded, but only If it also 1s for essential maintenance to assure efficient operation.
These bypasses are not subject to the provisions of Parts I1.B.4.b. and 4.c.

b. Notice

(1) Anticipated bypass. If the permittee knows in advance of the need for a bypass, it
shall submit prior notice, if possible at least ten days before the date of the bypass.

(2) Unanticipated bypass. The permittee shall submit notice of an unanticipated bypass
as required in Part I11.D.6. (24-hour notice).

c. Prohibition of bypass

(1) Bypass 1s prohibited and the Director may take enforcement action against a
permittee for bypass, unless:

(a) Bypass was unavoidable to prevent loss of life, personal injury, or severe property
damage; )

(b) There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if the permittee
could have installed adequate backup equipment to prevent a bypass which
occurred during normal or preventive maintenance; and

(c) The permittee submitted notices as required by Part I11.B.4.b.



3.

6.

Permit Number: AR0022039
Page 5 of Part 111

(2) The Director may approve an anticipated bypass, after considering its adverse effects,
if the Director determines that it will meet the three conditions listed above in Part
1.B.4.c.(1).

Upset Conditions

a. Effect of an upset. An upset constitutes an affirmative defense to an action brought for
noncompliance with such technology based permit effluent limitations 1f the requirements
of Part II1.B.5.b. of this section are met. No determination made durtng administrative
review of claims that noncompliance was caused by upset, and before an action for
noncompliance, is final admimstrative action subject to judicial review.

b. Conditions necessary for demonstration of upset. A permittee who wishes to establish
the affirmative defense of upset shall demonstrate, through properly signed,
contemporaneous operating logs, or other relevant evidence that:

(1) An upset occurred and that the permittec can identify the specific cause(s) of the
upset;

(2) The permutted facility was at the time being properly operated.

(3) The permittee submitted notice of the upset as required by Part 1IL.D.6.; and

(4) The permittee complied with any remedial measurcs required by Part 1I1.B.3.

c. Burden of proof. In any enforcement proceeding, the permittee sccking to establish the
occurrence of an upset has the burden of proof.

Removed Substances

Solids, sludges, filter backwash, or other pollutants removed in the course of treatiment or
contro} of waste waters shall be disposed of 1n a manncr such as to prevent any pollutant
from such materials from entering the waters of the State. Written approval must be obtained
from the ADEQ for land application only.

Power Failure

The permittee 1s responsible for maintaining adequate safeguards to prevent the discharge of
untreated or inadequately treated wastes during electrical power failure cither by mcans of
altemate power sources, standby generators, or retention of inadequately treated effluent.

SECTION C - MONITORING AND RECORDS

1.

Representative Sampling

Samples and measurements taken as required herein shall be representative of the volume
and nature of the monitored discharge during the entire monitoring period. All samples shall
be taken at the monitoring points specified in this permit and, unless otherwise specified,
before the effluent joins or is diluted by any other waste stream, body of water, or substance.



Permmut Number: AR0022039
Page 6 of Part 111

Monitonng points shall not be changed without notification to and the approval of the
Director. Intermittent discharges shall be monitored.

. Flow Measurement

Appropriate flow measurement devices and methods consistent with accepted screntific
practices shall be selected and used to insure the accuracy and reliability of measurements of
the volume of monitored discharges. The devices shall be installed, calibrated, and
maintained to insure the accuracy of the measurements are consistent with the accepted
capability of that type of device. Devices selected shall be capable of measuring flows with a
maximum deviation of less than +/- 10% from true discharge rates throughout the range of
expected discharge volumes and shall be installed at the monitoring point of the discharge.

. Monitoring Procedures

Monitoring must be conducted according to test procedures approved under 40 CFR Part
136, unless other test procedures have been specified in this permit. The permittee shall
calibrate and perform maintenance procedures on all monitoring and analytical
instrumentation at intervals frequent enough to insure accuracy of measurements and shall
insure that both calibration and maintenance activities will be conducted. An adequate
analytical quality control program, -including the analysis of sufficient standards, spikes, and
duplicate samples to insure the accuracy of all required analytical results shall be maintained
by the permittee or designated commercial laboratory. At a minimum, spikes and duplicate
samples are to be analyzed on 10% of the samples.

. Penalties for Tampering

The Arkansas Water and Atr Pollution Control Act provides that any person who falsifies,
tampers with, or knowingly renders inaccurate, any monitoring device or method required to
be maintained under the Act shall be guilty of a misdemeanor and upon conviction thereof
shall be subject to imprisonment for not more than one (1) year or a fine of not more than ten
thousand dollars {($10,000) or by both such fine and imprisonment.

. Reporting of Monitoring Results

Monitoring results must be reported on a Discharge Monitoring Report (DMR) form (EPA
No. 3320-1). Permittees are required to use preprinted DMR forms provided by ADEQ,
unless specific wntten authorzation to use other reporting forms 1s obtained from ADEQ.
Monitoring results obtained during the previous calendar month shall be summarized and
reported on a DMR form postmarked no later than the 25™ day of the month following the
completed reporting period to begin on the effective date of the permit. Duplicate copies of
DMR forms signed and certified as required by Part I11.D.11. and all other reports required
by Part II1.DD., shall be submitted to the Director at the following address:



Permit Number: AR0022039
Page 7 of Part 111

Permits Enforcement Branch

Water Division

Arkansas Department of Environmental Quality
5301 Northshore Drive

North Little Rock, AR 72118-5317

If permittee uses outside laboratory facilities for sampling and/or analysis, the name and
address of the contract laboratory shall be included on the DMR.

Additional Monitoring by the Permittee

If the permittee monitors any pollutant more frequently than required by this permit, using
test procedures approved under 40 CFR Part 136 or as specified in this permit, the results of
this monitoring shall be included in the calculation and reporting of the data submitted in the
DMR. Such increased frequency shall also be indicated on the DMR.

Retention of Records

The permittee shall retain records of all monitoring information, including all calibration and
maintenance records and all original strip chart recordings for continuous monitoring
instrumentation, copies of all reports required by this permit, and records of all data used to
complete the application for this permit for a period of at least 3 years from the date of the
sample, measurement, report, or application. This period may be extended by request of the
Director at any time.

Record Contents

Records and monitoring information shall include:

a. The date, exact place, time and methods of sampling or measurements, and preservatives
used, 1f any;

The individuals(s) who performed the sampling or measurements;

The date(s) and time analyses were performed;

The individual(s) who performed the analyses;

The analytical techniques or methods uscd; and

The measurements and results of such analyses.

e a0 o

Inspection and Entry

The permittee shall allow the Dircctor, or an authorized representative, upon the presentation

of credentials and other documents as may be required by law, to:

a. Enter upon the permittee’s premises where a regulated facility or activity is located or
conducted, or where records must be kept under the conditions of this permit;



Permit Number: ARQ(22039
Page 8 of Part III

b. Have access to and copy, at reasonable times, any records that must be kept under the
conditions of this permaut;

¢. Inspect at reasonable times any facilities, equipment (including monitoring and control
equipment), practices, or operations regulated or required under this permit, and

d. Sample, inspect, or monttor at reasonable times, for the purposes of assuring permit
compliance or as otherwise authonzed by the Clean Water Act, any substances or
parameters at any location. '

SECTION D - REPORTING REQUIREMENTS

1.

Planned Changes

The permittee shall give notice and provide plans and specification to the Director for review
and approval prior to any planned physical alterations or additions to the permitted facility.
Notice 1s required only when:

Any change in the facility discharge (including the introduction of any new source or
significant discharge or significant changes in the quantity or quality of existing discharges
of pollutants) must be reported to the permitting authority. In no case are any new
connections, increased flows, or significant changes 1n influent quality permitted that cause
violation of the effluent limitations specified herein.

Anticipated Noncompliance

The permittee shall give advance notice to the Director of any planned changes in the
permitted facility or activity which may result in noncompliance with permit requirements.

Transfers
The permit is nontransferable to any person except after notice to the Director. The Director
may require modification or revocation and reissuance of the permit to change the name of

the permittee and incorporate such other requirements as may be necessary under the Act.

Monitoring Reports

Monitoring results shall be reported at the intervals and in the form specified in Part 111.C.5.
Discharge Monitoring Reports must be submitted even when po discharge occurs
during the reporting period.

Compliance Schedule

Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule of this permit shall be submitted no Jater



Permit Number: AR0022039
Page 9 of Part 111

than 14 days following each schedule date. Any reports of noncompliance shall include the
cause of noncompliance, any remedial actions taken, and the probability of meeting the next
scheduled requirement.

6. Twenty-four Hour Report

a. The permittee shall report any noncompliance which may endanger health or the
environment. Any information shall be provided orally within 24 hours from the time the
permittee becomes aware of the circumstances. A written submission shall also be
provided within 5 days of the time the permittec becomes aware of the circumstances.
The written submission shall contain the following information:

(1) a description of the noncompliance and its cause;

(2) the penod of noncompliance, including exact dates and times, and if the
noncompliance has not been corrected, the anticipated time it is expected to continue; and
(3) steps taken or planned to reduce, eliminate, and prevent reoccurrence of the
noncompliance.

b. The following shall be included as information which must be reported within 24 hours:
(1) Any unanticipated bypass which exceeds any effluent limitation in the permuit;

(2) Any upset which excecds any eftluent limitation in the permit and

(3) Violation of a maximum daily discharge limitation for any of the pollutants listed by
the Director in Part 1 of the permit to be reported within 24 hours to the Enforcement
Section of the Water Division of the ADEQ.

¢. The Director may waive the written report on a case-by-case basis if the oral report has
been received within 24 hours to the Enforcement Section of the Water Division of the
ADEQ.

7. Other Noncompliance

The permittee shall report all instances of noncompliance not reported under Parts [LD.4., 5.,
and 6., at the time monttoring reports are submitted. The reports shall contain the
information listed at Part 111.D.6.

8. Changes in Discharge of Toxie Substances for Industrial Dischargers

The permittee shall notify the Director as soon as he/she knows or has reason to believe:

a. That any activity has occurred or will occur which would result in the discharge on a
routine or frequent basis of any toxic pollutant which is not limited in the permit, if that
discharge will exceed the highest of the “notification levels” described in 40 CFR Part
122.42(a)(1); or

b. That any activity has occurred or will occur which would result in any discharge on a
non-routine or infrequent basis of a toxic pollutant which is not limited in the permit, if
that discharge will exceed the highest of the “notification levels” described in 40 CFR
Part 122.42(a)(2).



9.

10.

11.

Permit Number: AR0022039
Page 10 of Pant I1I

Duty to Provide Information

The permittee shall furnish to the Director, within a reasonable time, any information which
the Director may request to determine whether cause exists for modifying, revoking and
reissuing, or terminating this permit, or to determine compliance with this permit. The
permittee shall also furnish to the Director, upon request, copies of records required to be
kept by this permit. Information shall be submitted in the form, manner and time frame
requested by the Director.

Duty to Reapply

If the permittee wishes to continue an activity regulated by this permit after the expiration
date of this permit, the permittee must apply for and obtain a new permit. The complete
application shall be submitted at least 180 days before the expiration date of this permit. The
Director may grant permission to submit an application less than 180 days in advance but no
later than the permit expiration date. Continuation of expiring permits shall be govemed by
regulations promulgated in APCEC Regulation No. 6.

Signatory Requirements

All applications, reports, or information submitted to the Director shall be signed and
certified as follows:

a. All permit applications shall be signed as follows:

(1) For a corporation: by a responsible corporate officer. For the purpose of this section,

a responsible corporate officer means:

(1) A president, secretary, treasurer, or vice-president of the corporation in charge of a
principal business function, or any other person who performs similar policy or
decision-making functions for the corporation; or

(11) The manager of one or more manufacturing, production, or operation facilities,
provided: the manager is authorized to make management decisions which
govern the operation of the regulated facility including having the expiicit or
implicit duty of making major capital investment recommendations, and initiating
and directing other comprehensive measures to assure long term environmental
compliance with environmental laws and regulations; the manager can ensure that
the necessary systems are established or actions taken to gather complete and
accurate information for permit application requirements; and where authority to
sign documents has been assigned or delegated to the manager in accordance with
corporate procedures.

{2) For a partnership or sole proprictorship: by a general partner or proprietor,
respectively; or



12.

13.

Permit Number: AR0022039
Page 11 of Part IT1

(3) For a municipality, State, Federal, or other public agency, by either a principal
executive officer or ranking elected official. For purposes of this section, a principal
executive officer of a Federal agency includes:

(1) The chief executive officer of the agency, or
(1) A senior executive officer having responsibility for the overall operations of a
principal geographic unit of the agency.

b. All reports required by the permit and other information requested by the Director shall
be signed by a person described above or by a duly authorized representative of that
person. A person is a duly authorized representative only if:

(1) The authorization is made in writing by a person described above.

(2) The authorization specified either an individual or a position having responsibility for
the overall operation of the regulated facility or activity, such as the position of plant
manager, operator of a well or a well field, superintendent, or position of equivalent
responsibility. (A duly authorized representative may thus be either a named
mdividual or any individual occupying a named position);-and

(3) The wnitten authorization is submitted to the Director.

c. Certification. Any person signing a document under this section shall make the following
certiftcation:

“I certify under penalty of law that this document and all attachments were prepared
under my direction or supervision in accordance with a system.designed to assurc that
qualified personnel properly gather and evaluate the information submitted. Based on my
inquiry of the person or persons who manage the system, or those persons directly
responsible for gathering the information, the information submitted ts, to the best of my
knowledge and belief, true, accurate, and complete. I am aware that there are significant
penalties for submitting false information, including the possibility of fine and
imprisonment for knowing violations.”

Availability of Reports

Except for data determined to be confidential under 40 CFR Part 2 and APCEC Regulation
No. 6, all reports prepared 1n accordance with the terms of this permit shall be available for
public inspection at the offices of the Department of Environmental Quality. As required by
the Regulations, the name and addrecss of any permit applicant or permittee, permit
applications, permits, and effluent data shall not be considered confidential.

Penalties for Falsification of Reports

The Arkansas Air and Water Pollution Control Act provides that any person who knowingly
makes any false statement, representation, or certification in any apphcation, record, report,
plan, or other document filed or required to be maintained under this permit shall be subject
to civil penalties specified in Part 1I1.A.2. and/or criminal penalties under the authority of the
Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended).



Permit Number: AR0022039
Page 1 of Part IV

PART 1V
DEFINITIONS

All definitions contained in Section 502 of the Clean Water Act shall apply to this permit and are
incorporated herein by reference. Additional definitions of words or phrases used in this permit
are as follows:

1.

2.

“Act” means the Clean Water Act, Public Law 95-217 (33.U.S.C. 1251 et seq.) as
amended.

“Administrator” means the Administrator of the U.S. Environmental Protection
Agency.

“Applicable effluent standards and limitations” means all State and Federal effluent
standards and limitations to which a discharge is subject under the Act, including, but not
limited to, effluent limitations, standards of performance, toxic effluent standards and
prohibitions, and pretreatment standards. ’

“Applicable water quality standards” means all water quality standards to which a
discharge is subject under the federal Clean Water Act and which has been (a) approved
or permitted to remain in effect by the Administrator following submission to the
Administrator pursuant to Section 303(a) of the Act, or (b) promulgated by the Director
pursuant to Section 303(b) or 303(c) of the Act, and standards promulgated under
(APCEC) Regulation No. 2, as amended.

“Bypass” means the intentional diversion of waste streams from any portion of a
treatment factlity.

“Daily Discharge” means the discharge of a potlutant measured duning a calendar day or
any 24-hour period that reasonably represents the calendar day for purposes of sampling.
Mass Calculations: For pollutants with limitations expressed in terms of mass, the “daily
discharge™ is calculated as the total mass of pollutant discharged over the sampling day.
Concentration Calculations: For pollutants with limitations expressed in other units of
measurement, determination of concentration made using a composite sample shall be the
concentration of the composite sample. When grab samples are used, the “daily
discharge” determination of concentration shall be the arithmetic average (weighted by
flow value) of all the samples collected during that sampling day by using the following
formula: where C= daily concentration, F=daily flow and n=number of daily samples

“Monthly average” means the highest allowable average of “daily discharges” over a
calendar month, calculated as the sum of all “daily discharges” measured dunng a
calendar month divided by the number of “daily discharges” measured during that month.
For Fecal Coliform Bactena (FCB) report the monthly average (see 30-day average
below).



11.
12.

13.

14.
15.

6.

17.

18.

19.

Permit Number: AR0022039
Page 2 of Part IV

“Daily Maximum?” discharge limitation mecans the highest allowable “daily discharge”
during the calendar month. The 7-day average for Fecal Coliform Bactera (FCB) 1s the
geometric mean of the valucs of all effluent samples collected during the calendar week
in colomes per 100 ml.

“Department” means the Arkansas Dcpartment of Environmental Quality (ADEQ).
“Director” means the Administrator of the U.S. Environmental Protection Agency
and/or the Director of the Arkansas Department of Environmental Quality.

“Grab sample” means an individual sample collected in less than 15 minutes in
conjunction with an imstantaneous flow measurement.

“Industrial User” means a nondomestic discharger, as identified 1n 40 CFR Part 403,
introducing pollutants to a POTW.

“National Pollutant Discharge Elimination System” means the national program for
1ssuing, modifying, revoking and reissuing, terminating, monitoring and enforcing
pemmits, and imposing and enforcing pretreatment requirements under Sections 307, 402,
318, and 405 of the Clean Water Act.

“POTW?” means a Publicly Owned Treatment Works.

““Severe property damage” means substantial physical damage to property, damage to
the treatment facilities which causes them to become inopcrable, or substantial and
permanent loss of natural resources which can reasonably be expected to occur in the
absence of a bypass. Severe property damage docs not mean economic loss caused by
delays in products. :

“APCEC” means the Arkansas Pollution Control and Ecology Commission.

“Sewage sludge” means the solids, residues, and precipitate separated from or created in
sewage by the unit procecsses at a POTW. Sewage as used in this definition means any
wastes, mncluding wastes from humans, households, commercial establishments,
industnes, and storm water runoff that are discharged to or otherwise enter a POTW.
“7-day average” discharge limitation, other than for Fecal Coliform Bacteria (FCB), is
the highest allowable arithmctic mean of the values for all effluent samples collected
during the calendar week. The 7-day average for Fecal Coliforin Bactena (FCB) is the
geometric mean of the values of all effluent samples collected during the calendar week
1in colonies/100 ml. The Discharge Monitoring Report should report the highest 7-day
average obtained during the calendar month. For reporting purposes, the 7-day average
values should be reported as occurring in the month 1 which the Saturday of the calendar
week falls in. '

“30-day average”, other than for Fecal Coliform Bacteria (FCB), is the arithmetic mean
of the daily values for all effluent samples collected during a calendar month, calculated
as the sum of all daily discharges measured during a calendar month divided by the
number of daily discharges measured during that month. The 30-day average for Fecal
Coliform Bacteria (FCB) 1s the geometric mean of the values for all effluent samples
collected during a calendar month. For Fecal Coliform Bacteria (FCB), report the
monthly average as a 30-day geometric mean in colonies per 100 ml.



20.

21.

22.

23.

24.

25.

26.

27.

28.
29.
30.
31.
32.
33

Permmut Number: AR0022039
Page 3 of Part IV

“24-hour composite sample” consists of a minirmum of 12 effluent portions collected at
equal time intervals over the 24-hour period and combined proportional to flow or a
sample collected at frequent intervals proportional to flow over the 24-hour period.
“12-hour composite sample” consists of 12 effluent portions, collected no closer
together than one hour and composited according to flow. The daily sampling intervals
shall include the highest flow periods.

“6-hour composite sample” consists of six effluent portions collected no closer together
than one hour (with the first portion collected no earlier than 10:00 a.m.) and composited
according to flow.

“3-hour composite sample” consists of three effluent portions collected no closer
together than one hour (with the first portion collected no earlier than 10:00 a.m.) and
composited according to flow.

“Treatment works” means any devices and systems used in storage, treatment,
recycling, and reclamation of municipal sewage and industrial wastes, of a liguid nature
to implement section 201 of the Act, or necessary to recycle reuse water at the most
economic cost over the estimated life of the works, including intercepting sewers, sewage
collection systems, pumping, power and other equipment, and alterations thereof;
elements essential to provide a reliable recycled supply such as standby treatment uruts
and clear well facilities, and any works, including site acquisition of the land that will be
an integral part of the treatment process or i1s used for ultimate disposal of residues
resulting from such treatment. :

“Upset” means an exceptional incident in which there is unintentional and temporary
noncompliance with technology-based permit effluent mitations because of factors
beyond the reasonable control of the permittee. Any upset does not include
noncompliance to the extent caused by operational error, improperly designed treatment
facilities, lack of preventive maintenance, or careless of improper operations.

“For Fecal Coliform Bacteria (FCB)”, a sample consists of one effluent grab portion
collected duning a 24-hour period at peak loads. For Fecal Coliform Bacteria (FCB)
report the monthly average as a 30-day geometric mean in colonies per 100 ml.
“Dissolved oxygen limit”, shall be defined as follows:

a. When limited in the permit as a minimum monthly average, shall mean the lowest
acceptable monthly average value, determined by averaging all samples taken during the
calendar month;

b. When Limited in the permit as an instantaneous minimum value, shall mean that no
value measured during the reporting period may fall below the stated value.

The term “MGD” shall mean million gallons per day. '

The term “mg/I “shall mean milligrams per liter or parts per million (ppm).

The term “ug/1” shall mean micrograms per liter or parts per billion (ppb).

The term “cfs” shail mean cubic feet per second.

The term “ppm™ shall mean parts per million.

The term “s.u.” shall mean standard units.



34.

35.

36.

Permit Number: AR0022039
Page 4 of Part IV

The term “Instantaneous Maximum” when limited in the permit as an instantaneous
maximum value, shall mean that no value measured during the reporting period may fall
above the stated value.

Monitoring and Reporting:

When a permit becomes effective, monitoring requirements are of the immediate period
of the permit effective date. Where the monitoring requirement for an effluent
characteristic is monthly or more frequently, the Discharge Monitoring Report (DMR)
shall be submitted by the 25" of the month following the sampling. Where the
monitoning requirement for an effluent characteristic is Quarterly, Semi-Annual, Annual,
or Yearly, the DMR shall be submitted by the 25" of the month following the monitoring
period end date.

MONTHLY:
is defined as a calendar month or any portion of a calendar month for monitoring
requirement frequency of once/month or more frequently:.

QUARTERLY:

(1) is defined as a fixed calendar quarter or any part of the fixed calendar quarter for a
non-secasonal effluent characteristic with a measurement frequency of once/quarter.
Fixed calendar quarters are: January through March, Apnil through June, July through
September, and October through December; or

(2) 1s defined as a fixed three month period {or any part of the fixed three month period)
of or dependent upon the seasons specified in the permit for a seasonal effluent
charactenistic with a monitoring requirement frequency of once/quarter that does not
coincide with the fixed calendar quarter. Seasonal calendar quarters are: May through
July, August through October, November through January, and February through April.

SEMI-ANNUAL:

is defined as the fixed time periods January through June, and July through December {(or
any portion thereof) for an effluent characteristic with a measurement frequency of
once/6 months or twice/year.

ANNUAL or YEARLY:

is defined as a fixed calendar year or any portion of the fixed calendar year for an effluent
characteristic or parameter with a mcasurcment frequency of once/year. A calendar year
1s January through December, or any portion thereof.

The term “Weekday” means Monday Friday.



Final Fact Sheet
for renewal of discharge Permit Number AR0022039 to discharge to Waters of the State
1. PERMITTING AUTHORITY.

The 1ssuing office 1s:
Arkansas Department of Environmental Quality
5301 Northshore Dnive
North Little Rock, Arkansas 72118-5317
2. APPLICANT,
The applicant’s mailing address is:
West Memphis Wastewater Treatment Facility
P.O. Box 1868
West Memphis, AR 72301
The facility address 1s:
West Memphis Wastewater Treatment Facility
502 Rushing Road
West Memphis, AR 72301
3. PREPARED BY.
The permit was prepared by:
Loretta Reiber, P.E.
Staff Engineer
Discharge Permits Section, Water Division
(501) 682-0612
E-mail: reiber@adeq.state.ar.us
4. DATE PREPARED.
The final permit was prepared on 06/23/2008.
5. PREVIOUS PERMIT ACTIVITY.
Effective Date: 06/01/2003

Modification Date: N/A
Expiration Date:  5/31/2008



Page 2 of Fact Sheet
Permit Number: AR0022039

The permit application was received on 10/9/2007 and was deemed administratively
complete on 10/16/2007. The NPDES permit is reissued for a 5-year term in accordance
with regulations promulgated at 40 CFR Part 122.46(a).

. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

1. The descniption of the facility location has been modified.

2. The facility coordinates have been cormrected.

3. The outfall coordinates have been updated to reflect the extension of the effluent pipe.

4. The sampling location has been clarified.

5. Parts 1L, III, and TV have been modified.

6. The design flow has been changed to 6.3 MGD based upon design calculations submitted
by the permittee. The increase in the design flow has resulted in increases of the mass
limitations.

7. A minimum required DO level has been added to the permit.

8. A significant digit has been added to all of the limits for BODS and TSS.

9. The pH limits have been changed to 6.0 - 9.0 s.u. to ensure the required accuracy in
reporting.

10. The intennm limits and schedule of compliance for FCB have been removed.

11. The required class of the licensed operator has been specified as Class IV in Part II of the
permit. '

12. The 7Q10 of the receiving stream has been corrected.

13. The facility name has been corrected.

. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall i1s located at the following coordinates based on the permit application and
confirmed with Google Earth using NAD27:

Latitude: 35° 07 137 Longitude: 90° 107 257
The receiving waters named:

Mississippt River in Segment 6C of the Mississippi River Basin. The receiving stream with
USGS Hydrologic Unit Code (H.U.C) of 8010100 and reach # 003 1s a Water of the State
classified for primary contact recreation, raw water source for public, industrial, and
agricultural water supplies, propagation of desirable species of fish and other aquatic life, and
other compatible uses.



Page 3 of Fact Sheet
Permit Number: AR0022039

8. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.

a.

303(d) List:
The receiving stream is not listed on the 303(d) list. Therefore no permit action 1s needed.
Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS). The draft permit and Fact Sheet were sent to the USF&WS for their review.

The Department of Arkansas Heritage stated that the Steran Antillarum Athalossos, the
least interior tern, 1s a species of concern found in the Mississippi River within 5 miles
downstream of the discharge point. The limits in the permit are designed to protect all
beneficial uses of the receiving waters, including propagation of desirable species of fish
and other aquatic life, which includes the above species of concermn. Therefore, ADEQ
has determined that the final permit limits will serve to help protect the species of
concern identified above.

9. OUTFALL AND TREATMENT PROCESS DESCRIPTYION.

10.

11

The following is a description of the facility described in the application:

a.

b.

C.

Design Flow: 6.3 MGD

Type of Treatment: equalization basin, bar screen, oxidation ditches, clanfier, UV
disinfection, and sludge belt presscs

Discharge Description: treated municipal wastewater

ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or the North American
Industry Classification System (NAICS) code of 221320, the applicant's activities are the
operation of a sewage treatment plant.

. INDUSTRIAL WASTEWATER CONTRIBUTIONS.

INDUSTRIAL USERS

This facility receives industrial process wastewater. Based on the applicant’s effluent
compliance history and the type of industrial contributions, standard Pretreatment Program
impiementation conditions are deemed appropriate at this time.



12. SEWAGE SLUDGE PRACTICES.

Page 4 of Fact Sheet

Sludge is dewatered via a filter press and hauled off site to an approved landfill.

13. PERMIT CONDITIONS.

Permit Number: AR0022039

The Arkansas Department of Environmental Quality has made a determination to issue a
permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).

a. Final Effluent Limitations

Qutfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Pischarge Limitations

Monitoring Requirements

Mass Concentratio
Effiuent Characteristics (lbs/day, unless oneen n
. (mg/l, unless
otherwise therwise specified) Frequenc Sample Type
specified) o 1€ 5P 4 4 Pe 2yp
Monthly Avg. Monthly 7-Day Avg.
Avg.
Flow (MGD) N/A Report Report once/day totalizing meter
Biocherical Oxygen Demand (BODS) 15763 30.0 45.0 three/week 6-hr composite
Total Suspended Solids (TSS) 1576.3 30.0 45.0 three/week 6-hr composite
Dissolved Oxygen N/A 2.0 (Monthly Avg. Min.) three/week grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(Apr-Sept) N/A 200 400 three/week grab
(Oct-Mar) N/A 1000 2000 three/week grab
Minimum Maximum
pH N/A 6.0 5. 9.0su. three/week grab
Acute Biomonitoring N/A Report once/quarter 24-hr composite

1i. Solids, Foam, and Free Oil:

There shall be no discharge of distinctly visible

solids, scum, or foam of a persistent nature, nor shall there be any formation of shime,
bottom deposits, or studge banks. There shall be no visible sheen due to the presence

of o1l (Sheen means an iridescent appearance on the surface of the water).




14. BASIS FOR PERMIT CONDITIONS.

Page 5 of Fact Sheet

Permit Number: AR0022039

The following is an explanation of the derivation of the conditions of the permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(11), the permit limits are
based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d),

whichever are more stringent as follows:

Water Quality- | T
mg/l | mgl | mgl | m gl | mgl | mgl | megl
30.0 45.0 30 45 30 45 30.0 45.0
30.0 45.0 30 45 30 45 30.0 45.0
. 2:0 (Monthly Avg. 2.0 (Monthly
Dissolved Oxygen Min.) N/A N/A Avie M)
FCB (col/100 ml)
(Apr-Sept) 200 400 N/A N/A 200 400 200 400
(Oct;Mar) 1000 2000 N/A N/A 1000 2000 1000 2000
pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6-9 s.u. 6.0-9.0 s.u.
Parameter : Water Quality Justification
or Technology =
BOD5 Water Quality | MultiSMP Model dated 02/26/2008
TSS Technology MultiSMP Model dated 02/26/2008

DO

Water Quality

Section 2.505 of Regulation No. 2

Fecal Colifoﬁn Bactena

Water Quality

Section 2.507 of Regulation No. 2

pH

Water Quality

Section 2.504 of Regulation No. 2

A minimum required DO level has been added to the permit in order to ensure compliance
with the requirements of Section 2.505 of APCEC Regulation No. 2.




d.

1.

Page 6 of Fact Sheet
Permit Number: AR0022039

Anti-backsliding

The permit is consistent with the requirements to meet Anti-backsliding provisions of the
Clean Water Act (CWA), Section 402(0) [40 CFR 122.44(1)]. The final effluent
limitations for reissuance permits must be as stringent as those in the previous permit,
unless the less stringent limitations can be justified using exceptions listed in 40 CFR
122.44 (D(2)(1).

The permit maintains the requirements of the previous permit with the exception of
revised mass limitations identified for BODS and TSS. This revision 1s allowed in
accordance with the regulations because the information (i.e., the new design flow)
would have justified the proposed limits had it been available in an earlier permit
renewal. (40 CFR 122.44(1)(2))

Limits Calculations

Mass limits:

The calculation of the loadings (Ibs per day) uses a design flow of 6.3 MGD and the
following equation: lbs/day = Concentration (mg/l) X Flow (MGD) X 8.34

Daily Maximum Limits:
Daily Maximum limits = Monthly average limits X 1.5

208 Plan (Water Quality Management Plan)

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal
Clean Water Act, is a comprehensive program to work toward achieving federal water
goals in Arkansas. The initial 208 Plan, adopted in 1979, provides for annual updates, but
can be revised more often 1f necessary. The 208 Plan has been revised to add DO to the
existing water quality himitations, to add the 7Q10 of the receiving stream, to revise the
design flow, and to correct the name of the facility.

Year-Round: BODS/TSS/DO = 30/30/2 mg/l
Design Flow (Q): 6.3 MGD
Background Flow of the Receiving Stream (7Q10): 119,000 cfs



Page 7 of Fact Sheet
Permit Number: AR0022039

d. Toxics Pollutants

1.

1.

Post Third Round Policy and Strategy

Section 101 of the Clean Water Act{CWA) states that "...it is the national policy that
the discharge of toxic pollutants in toxic amounts be prohibited...". To insurc that the
CWA's prohibitions on toxic discharges are met, EPA has issucd a "Policy for the
Development of Water Quality-Based Permit Limitations by Toxic Pollutants"(49 FR
9016-9019,3/9/84). In support of the national policy, Region 6 adopted the "Policy for
post Third Round Permitting” and the "Post Third Round Permit Implementation
Strategy" on October 1, 1992. The Regional policy and strategy are designed to insure
that no source will be allowed to discharge any wastewater which (1) results in
instream aquatic toxicity; (2) causes a violation of an applicable narrative or
numernical State water quality standard resulting in non-conformance with the
provisions of 40 CFR Part 122.44(d); (3) results in the endangerment of a dnnking
water supply; or (4) results in aquatic bioaccumulation which threatens human health.

Implementation

The State of Arkansas 1s currently implementing EPA's Post Third-Round Policy in
conformance with the EPA Regional strategy. The 5-year discharge permits contain
technology-based effluent limitations reflecting the best controls available. Where
these technology-based permit limits do not protect water quality or the designated
uses, or where there are no applicable technology-based limits, additional water
quality-based effluent limitations and/or conditions are included in the discharge
permits. State narrattve and numerical water quality standards from Regulation No. 2
are used in conjunction with EPA criteria and other available toxicity information to
determine the adequacy of technology-based permit limits and the need for additional
water quality-based controls.

Priority Pollutant Scan (PPS)

In accordance with the regional policy ADEQ has reviewed and evaluated the effluent
in evaluating the potential toxicity of cach analyzed pollutant:

(a) The results were evaluated and compared to EPA’s Minimum Quantification
Levels (MQLs) to determine the potential presence of a respective toxic pollutant.
Those pollutants which are greater than or equal to the MQLs are determined to
be reasonably present in the effluent and an evaluation of their potential toxicity is
necessary.

(b) Those poliutants with one datum shown as "non-detect” (ND), providing the levci
of detection 1s equal to or lower than MQL are dctermined to be not potentlally
present in the effluent and eliminated from further evaluation.



Page & of Fact Sheet
Permit Number:” AR0022039

(c) Those pollutants with a detectable value even if below the MQL are determined to
be reasonably present in the effluent and an evaluation of their potential toxicity is
necessary.

(d) For those pollutants with multiple data values and all values are determined to be
non-detect, therefore no further evaluation 1s necessary. However, where data set
includes some detectable concentrations and some values as ND, one-half of the
detection level 1s used for those values below the level of detection to calculate
the geometric mean of the data set.

The concentration of each pollutant after mixing with the receiving stream was
compared to the applicable water quality standards as established 1n the Arkansas
Water Quality Standards, Reg. No. 2 and with the aquatic toxicity, human health, and
drinking water criteria obtained from the "Quality Criteria for Water, 1986 (Gold
Book)". The following expression was used to calculate the pollutant instream waste
concentration(IWC):

IWC = ((C. X Q) +(C, X Qu))/(Q. + Q)

where:

IWC =1nstream concentration of pollutant after mixing with receiving stream (u.g/1)
C. = pollutant concentration n effluent (xg/1)

Q. = effluent flow of facility (cfs)

C, = background concentration of pollutant in receiving stream (ueg/1)

Q, = background flow of receiving stream (cfs)

The following values were used in the IWC calculations:

C.=  varies with pollutant. A single value from the Priority Pollutant Screen (PPS)
submitted by the permittee as part of the discharge permit apphcation or the
geometric mean of a group of data points(less than 20 data points) is
multiplied by a factor of 2.13. This factor is based on EPA's Region VI
procedure (See attachment IV of Continuing Planning Process(CPP)) to
extrapolate limited data sets to better evaluate the potential toxicity for higher
effluent concentrations to exceed water quality standards. This procedure
employs a statistical approach which yields an estimate of a selected upper
percentile value (the 95th percentile) of an effluent data set which would be
expected to exceed 95% of effluent concentrations in a discharge. If 20 or
more data points during the last two years are available, do not multiply by
2.13, but instead use the maximum reported values.

Q. = 63MGD=9.7335cfs



ik

I

Co

Q

Page 9 of Fact Sheet
Permit Number: AR0022039

= 0Opgl

= (See below):

Aquatic Toxicity

Chronic Toxicity: Flow = 29,750 cfs, for comparison with chronic aquatic
toxicity. This flow 1s 25 percent of the 7-day, 10-year low-flow (7Q10) for the
receiving stream. The 7Q10 of 119,000 cfs is based on "ldentification and
Classification of Perenmal Stream of Arkansas", Arkansas Geological

Commission Map.

Acute Toxicity: Flow = 7140 cfs, for comparison with acute aquatic toxicity.
This flow is 6 percent of the 7Q10 for the receiving stream.

Bioaccumulation

Flow = 542,040 cfs, for comparison with bioaccumulation criteria. This flow is
the long term average of the receiving stream and is being continued from the
previous permit.

Drinking Water

Flow = 119,000 cfs, for comparison with drinking water criteria. This flow is the
7Q10 for the receiving stream.

The following values were used to determine limits for the pollutants:
Hardness = 158.30 mg/l, continued from the previous permit.
TSS = 8 mg/l, based on Attachment V of the CPP.

pH = 7.9 s.u,, continued from the previous permit.

Water Quality Standards for Metals and Cyanide

Standards for Chromium (VI), Mercury, Selemium, and Cyamide are expressed as a
function of the pollutant’s water-effect ratio (WER), while standards for cadmium,
chromium (III), copper, lead, nickel, silver, and zinc are expressed as a function of
the pollutant's water-effect ratio, and as a function of hardness.

The Water-effect ratio (WER) is assigned a value of 1.0 unless scientifically
defensible study clearly demonstrates that a value less than 1.0 s necessary or a value



vi.

Page 10 of Fact Sheet
Permit Number: AR0022039

greater than 1.0 is sufficient to fully protect the designated uses of the receiving
stream from the toxic effects of the pollutant.

The WER approach compares bioavailability and toxicity of a specific pollutant in
receiving water and in laboratory test water. It involves running toxicity tests for at
least two species, measuring LC50 for the pollutant using the local receiving water
collected from the site where the criterion 1s being implemented, and laboratory
toxicity testing water made comparable to the site water in terms of chemical
hardness. The ratio between site water and lab water LC50 1s used to adjust the
national acute and chronic criteria to site specific values.

Conversion of Dissolved Metals Criteria for Aquatic Life to Total Recoverable Metal

Metals criteria established in APCEC Regulation No. 2, Section 2.508 for aquatic life
protection are based on dissolved metals concentrations and hardness values.
However, Federal Regulations cited at 40 CEFR Part 122.45(c) require that effluent
limitations for metals in discharge permits be expressed as total recoverable based on
Attachment V of CPP. Therefore a dissolved to the total recoverable metal conversion
must be implemented. This involves determining a linear partition coefficient for the
metal of concern and using this coefficient to determine the fraction of metal
dissolved, so that the dissolved metal ambient criteria may be translated to a total

- effluent limit. The formula for converting dissolved metals to total recoverable metals

for streams and lakes are provided i Attachment V of CPP and Region 6

Implementation Guidance for Arkansas Water Quality Standards promulgated at 40
CFR Part 131.36.

Comparison of the submitted information with the water quality standards and
critena

The following pollutants were detemmined to be present in the effluent for each
pollutant as reported by the permittee.

Pollutant Concentration Reported, pg/l | MQL, pg/l
Copper, Total Recoverable 76.7 10
Lead, Total Recoverable 5.01 5
Zine, Total Recoverable 146.0 20
Phenols, Total Recoverable 45.0 5
Chloroform 1.13 |
Ethylbenzene 5.51 1




Page 11 of Fact Sheet
Permit Number: AR0022039

Toluene 9.06 5

Phenol 29.9 ' 5
Bis(2-ethylhexyl) phthalate 38.0 10

| 1,2 Diphenylhydrazine 6.84 5

However, ADEQ has determined from the information submitted by the permittee
that no water quality standards or Gold Book criteria are exceeded. Therefore no
permit action is necessary to maintain these standards or criteria (See Attachment 1.)

15. BIOMONITORING.

Section 101(a)(3) of the Clean Water Act states that "......it is the national policy that the
discharge of toxic pollutants in toxic amounts be prohibited.” In addition, ADEQ is required
under 40 CFR Part 122.44(d)(1), adopted by reference in Regulation 6, to include conditions
as necessary to achieve water quality standards as established under Section 303 of the
Clean Water Act. Arkansas has established a narrative criteria which states "toxic materials
shall not be present in receiving waters in such quantities as to be toxic to human, animal,
plant or aquatic life or to interfere with the normal propagation, growth and survival of
aquatic biota."

Whole effluent biomonitoring is the most direct measure of potential toxicity which
incorporates the effects of synergism of effluent components and receiving stream water
quality characteristics. It is the national policy of EPA to use bioassays as a measure of
toxicity to allow evaluation of the effects of a discharge upon a receiving water (49 Federal
Register 9016-9019, March 9, 1984). EPA Region 6 and the State of Arkansas are now
implementing the Post Third Round Policy and Strategy established on September 9, 1992,

Biomonitoring of the effluent is thereby required as a condition of this permit to assess
potential toxicity. The biomonitoring procedures stipulated as a condition of this permit are
as follows:

TOXICITY TESTS FREQUENCY

Acute Biomonitornng Once/quarter

Requirements for measurement frequency are based on appendix D of CPP.

Stnce 7QQ10 1s greater than 100 cfs (ft¥/sce) and dilution ratio 1s greater than 100:1, acute
biomonitoring requirements will be tncluded in the permit.



Page 12 of Fact Sheet
Permit Number: AR0022039

The calculations for dilution used for the acute biomonitoring are as follows:
Critical Dilution (CD) = (Qd / (Qd + Qb)) X 100

Qd = Design Flow = 6.3 MGD = 9.7335 cfs
7Q10=119,000 cfs

Qb = Background flow= 0.1 X (0.25)X 7Q10 =2975 cfs
CD = ((9.7335)/(9.7335 + 2975)) X 100 = 0.33%

Based on the engineering judgment of the permit writer, the critical dilution will be set at
1.0%. Attachment I of Appendix D of the Continuing Planning Process does not address
critical dilutions below 1.0%. Also, the new critical dilution will allow for a wider range of
dilutions to be tested and will therefore generate better data.

Toxicity tests shall be performed in accordance with protocols described in "Methods for
Measuring the Acute Toxicity of Effluent to Freshwater and Manne Organisms”,
EPA/600/4-90/027. A mimimum of five effluent dilutions in addition to an appropriate
control (0%) are to be used in the toxicity tests. These additional effluent concentrations are
0.45%, 0.56%, 0.75%, 1.0%, and 1.33% (Sce Attachment I of CPP). The low-flow
effluent concentration (critical dilution) 1s defined as 1.0% effluent. The requirement for
acute biomonitoring tests is based on the magnitude of the facility's discharge with respect to
recerving stream flow. The stipulated test species are representative of organisms indigenous
to the geographic area of the facility; the use of these s consistent with the requirements of
the State water quality standards. The biomonitoring frequency has been established to
provide data representative of the toxic potential of the facility's discharge, in accordance
with the regulations promulgated at 40 CFR Part 122.48.

Results of all dilutions as well as the associated chemical monitoring of pH, temperature,
hardness, dissolved oxygen, conductivity, and alkalinity shall be reported according to
EPA/600/4-90/027 and shall be submitted as an attachment to the Discharge Monitoring
Report (DMR).

This permit may be reopened to require further biomonitoring studies, Toxicity Reduction
Evaluation (TRE) and/or effluent limits 1f biomonitoring data submitted to the Department
shows toxicity in the permittee's discharge. Modification or revocation of this permit is
subject to the provisions of 40 CFR 122.62, as adopted by reference in ADEQ Regulation
No. 6. Increased or intensified toxicity testing may also be required in accordance with
Section 308 of the Clean Water Act and Section 8-4-201 of the Arkansas Water and Air
Pollution Control Act (Act 472 of 1949, as amended).



Page 13 of Fact Sheet
Pernut Number: AR0022039

Administrative Records

The following information summarized toxicity test submitted by the permittee during the
term of the current permit at Outfall 001.

BIOMONITORING FREQUENCY RECOMMENDATION
AND RATIONALE FOR ADDITIONAL REQUIREMENTS

Permit Number: AR0022039

Facility Name: West Memphis Wastewater Treatment Facility
Previous Critical Dilution: 0.3% Proposed Critical Dilution: 1.0%
Date of Review: 11/28/07 Name of Reviewer: Barnett

Number of tests performed during previous 4 years by species:
Pimephales promelas (Fathead minnow): 18

Daphnia pulex (water {lea): 18

Failed test dates during previous 4 years by species:

Pimephales promelas (Fathead minnow): Lethal
None

Daphnia pulex (water flea): : Lethal
None

Previous TRE activities: None

Frequency recommendation by species:
Pimephales promelas (Fathead minnow): four/year
Daphnia pulex (water flea): four/year

Additional requirements (including WET Limits) rationale/comments conceming permitting:

Rationale: According to the EPA Region 6 Post-Third Round Whole Efflucnt Toxicity
Testing Frequenctes: "All major dischargers, and those minor dischargers specifically
identified by EPA or the State permitting authority (based on available information on a casc-
by case basis) as posing a significant unaddressed toxic risk, will be required to perform
Whole Effluent Toxicity testing at a frequency of once per quarter for the vertebrate and
invertebrate tests species for the first year of a new or reissued permit.”



16.

17.

Page 14 of Fact Sheet
Permit Number: AR0022039

SAMPLE TYPE AND FREQUENCY.

Requirements for sample type and sampling frequency have been based on the current
discharge permit.

The Department recognizes that when a facility has a design flow in excess of 5 MGD, more
frequent monitoning and 24-hour composite samples are typically required. However, this
facility has no exceedamces of the concentration limits for BOD5 and TSS during the term of
the cumrent permit. Violations of mass limits were not considered in determining the
sampling frequency or sample type due to the change in the design flow. Therefore no
changes will be made to the sampling frequency or sample type.

The sampling frequency for O1l and Grease is based on the frequencies for other parameters
in the permit. The sample type 1s based on 40 CFR 122.21(g)7)(1) which requires grab
samples be taken for Oil and Grease.

= -Pfévi_éus Permit b
Parameter Fresq;llixgz qf | Samiple Type. Freg:;g;z Sample Type

Flow once/day totalizing meter once/day totalizing meter
BOD5 three/week | 6-hr composite | three/week 6-hr composite
TSS three/week 6-hr composite three/week 6-hr composite
Dissolved Oxygen N/A N/A three/week grab

FCB three/week grab three/week grab
(Apr-Sept) three/week grab three/week grab
(Oct-Mar) three/week grab three/week grab
0&G N/A N/A three/week grab

pH three/week grab three/week grab

STORMWATER POLLUTION PREVENTION PLAN REQUIREMENTS.

Stormwater runoff from this facility ts covered under ARROOC405 (stormwater general
permit for runoff associated with industrial activity). The facility does have activities which
are exposed to stormwater runoff and are required to have permit coverage.



Page 15 of Fact Sheet
Permit Number: AR0022039

18. PERMIT COMPLIANCE.

19.

20.

Compliance with final effluent limitations is required by the following schedule:

Compliance is required on the effective date of the permit.

MONITORING AND REPORTING.

The applicant 1s at all times required to momtor the discharge on a regular basis and report
the results monthly. The monitoring results will be available to the public.

SOURCES.

The following sources were used to draft the permit:

ToE@ oo a0 ow

5~

»naT oz

Application No. AR0022039 received 10/9/2007.

Arkansas Water Quality Management Plan (WQMP).

APCEC Regulation No. 2.

APCEC Regulation No. 6.

40 CFR Parts 122, 125, 133 and 403.

Discharge permit file AR0022039.

Discharge Monitoring Reports (DMRs).

"Arkansas Water Quality Inventory Report 2004 (305B)", ADEQ.
Memo from Mo Shafii to Engineers dated March 28, 2005
"ldentification and Classification of Perenmal Streams of Arkansas", Arkansas
Geological Commission.

Continuing Planning Process (CPP).

Technical Support Document For Water Quality-based Toxic Control.

. Region 6 Implementation Guidance for Arkansas Water Quality Standards promulgated

at 40 CFR Part 131.36.

Inspection Report dated 05/15/2007.

Site Visit on 12/11/2007.

Letter from Paul Holloway to Loretta Reiber, P.E. reccetved on 02/20/2008.
Letter from John Rimmer to Loretta Reiber, P.E. dated 05/27/2008.

Letter from Cindy Osborne to Loretta Reiber, P.E. dated 06/18/2008.
Certification of O & G levels from John Rimmer received on 06/20/2008.



Page 16 of Fact Sheet
Permit Number: AR0022039

21. POINT OF CONTACT.
For additional information, contact:

Loretta Reiber, P.E.

Permits Branch, Water Division

Arkansas Department of Environmental Quality
5301 Northshore Drive

North Little Rock, Arkansas 72118-5317
Telephone: (501) 682-0612



WY L7'8 B002/9/C

SHE| pUE WEeaNS JUBNILIIu 10; L0, J2IuT| { = HEw) ssndningy v 1T e Aieg xew
SSBUPJEH JUBNYE JALUA "WIESJ]S 1UA]|ILIdIU| JOH (10202 52 _.S paseg- O>> iy Dw.ﬁ €01 8bed jay) Jandiynpy w7 1w Aujuow asy| e |
| e | (02< JO) | /913 ‘0z JOJ €L 7 JSIU3) EIB(Q JO) J0iDR B3USIEIS Y] ¢
[ 8622 ddy JON JO UBHEIOIA ON <= [3NTYA# , I SEE [{u3m) voiey 13343 JBiem| /¢
| T | i | " eUBIIY 31N3Y 0} 01D 1° (%) 1089084 ] 9F
J ‘moy uBisap syl 8N 'sSaU 04 S04 Syt bz 1sed au) gy | BUBIUD 2U0IUD a0y 0104 i (%) 1uBlidg| GF
oY abessag Ajqjuoll 12aybiy Ayl asn AI9R) (£s8p8) PUE JBUISEPL JO [ i [ (Bay) Hd| pe
1 [ [ 70U | | {on/saa) sesnyig Buisn| £
[J8Al "SSIN 31117 Ui 82uSNYyLod MORA) EIYIENQ (S10) MO|J uBaW Duowley 7 aay una) Buod] g
(Janiy %IB1g Ulw S3UBNYJUOI MO|3E) SIHIM [GELSCECT [ [EEEYEEIT
JOAlY PAY IBAIY SESUBNY 'JaAlY ddisSissiy! | T{/5w]) ssaupse uoiBaioa] [V
| 4 s1aAly abieq (1ubry 01 151 mmm aag abueT o 4] (irfw) 851 un1Ba.003| RZ
Lo 1 R 1 T T 1T
1/Bw g = enaq " /Bw 6g = junopy uoisog X [CEDNEEED) |
VB gz = AajieA Jan Wy 16w gyl = spueiyBiH wezg| 00004 (pansasay)]
VB LE = luNCp EILEND Vow g = mseon yng| [olojet fpansasay)l G7
| | | | , [ A 4 (pari@say)| TPardasay]) vz
| | e T 2 [ T (panesay)| £ 7
yOw 0} = JBARY SOV S /B B7 = 18Aky EliyeNQ | I NY19 3AYIT TpZH 8 £2H 'Z2H 1130 OLNI Yiva LNdNI LON 04 {paniasay)| 2g
[ 18w 17 = 1eand payY B 52 = JBAIY SESUBHMY B ) 'sjie1ap 10) ¢-1 ebed 2 Bay 985 {Ou=( "$94=1) 8)qe3Ndde MOy |eINLT |eu0sEss S| |2
| | 1 110} s50UpIEY (810 || ) (Jaquinu e se Ayjua oyew 'ou =, 0, 'Sk )11, J8IuB) ;JI0Aa58) J0 IXE| B SIU) S|| 2
[ [ | o) [ I T I 'ON 2p07) wawbBag Apogqiaiem
Buwgee IBEEEY | 1A 10diSSsisSIN [ [ | [ [weaug Bumizday ;o swey
yowsgs | (13a14 Cppesy mojag) BIIY2ENO (Jaquinu e se Ajua axew 'ou )i 0. '8k 1 .1, s81us)(iubu 1. 151 2as) jJaau abie B Syl $| Ll
Bwoz | (3ahty ©PPED 3A0QY) BIIYIEND | I i ,
1AW ogL | ] 13AlY SIOUBIA IS |
B RL | (UINOW O 18AI OB WOJ4) BIIYAA 4, _‘ | 3
yBu £ £ |Ad 19819 0} $|20yS [ing #oi3g) Bidm|  yBw gl = (g} uoifeiod3 eysq {559) moi4 1eny3 ueld] £
bwez | {8387 soneeg anoqy) alupm | Bwg's| = (99) 033 jeiseod Jng {QDW) Mol wany)3 ueid| 7|
ybwgs | {uinop 01 ¢ ‘on Q7] sesuesey|  yBu o'k (Av) 003 AslEA Jeag NIV ] (sronueangl 4
Bweg | (5 oNgRloige Auay) sesuely!  Buwel| = (@) 093 ‘siw woisog 5 ‘ON 1184 S30dN
vBw gl 1 Ausy o) weq sisuep.eq) sesussy | bw &2k (HOJ 093 spueiuBi wezg SILBpISEM [ [ ECUER,
yBw o'z| Deqg elpuep.eg o1 Yiws '14) sesuespy|  Bw gz] = (WO) 093 sy eludeng ) ] 1
[ | A !
L | saaaly ebieq pue suc|Baicd3 S0l 81 % mmunu_ ] - | i
! 1 d s [ oAl 1ddississiy ) awen uiseg g
| | | ’ 1a {IyBix 12 apod 8sn) zo_wmmonm HO4 360D ¥3L1ITT OML LNdNI 14318 F
i [ | (pasgsay)| T T T J
[ | Wesi)G/I9A[Y SESURNY UR JO4| 1 |
- | wzo_._.«.._.____,.__._ AN3NT443 A3SVE-ALIIVAD ¥ILYM SYSNYHYY 40 SNOLLYIND WD | 3 i
d c | N W 1] M rH = Rl D 4 | o T 8 v

SIAGN MO IBIEM DAY

«amoa AR,



T ﬁ J T |‘_‘ _" 1 OBAOSSID, BB LieAOuS SUOULLBIU0T QB) L3ALCD &) UONDES Sy 357) "ai0N, —\’ 8
0 |vegzice 0] Ze'oseiez €O'L- (00'00000%2 i 000 | 9BECEZ/0C0 (528 9GRIBZ IEG L l00000%Z 3BAIG
0 |JOBEEELO] BB OGIZIE | €901 | 00'0000FEE | 000 | Z66/9000¢0 | 18245162 L0 poposzl _ Tuiy
0 |av0ssiz 0} vOPEOSSy | 940+ | 000000LZZ | 000 | EGZ0ZEYSF D | oV ELL6YL| 30 | 88% f NS
0 |2456Lv0! Bz EZeeLL | L1 | 00'0000/6L | 000 | 292S0451E0 [S2r L¥8022Z | Pl | 0QOD0B Anzonl gy |
0 |\9E/55L 0] 44629449 | €50 | 00'000QF0Z | I 00C_ | pEBESO0BLD RELQ0S0ES | @0 Fooooomm X — peal| /)
0 |POBLLZE 0| 0Z'SBSAEY 50 000000582 | 000 _ | 8CZL9GESE 0 |€L0 422622 | #'C- | 005OPOL | JELEER)
©  /1/2/1800 £99224821 | 420- | 000000212 | 000 | Z199¥9s0Z 0 | JEOBROGSEr | £50- | 0600§EE {g)uinwo.yaf ¢
0 9/0BE64 01 /£9E06LS | 260- | 0O'DOO0ZSE | 000 ! JEL0SAGHZ0 |ZDEPSSIBE | £y t- | 000000y wnwipe) m& |
o CEZOEYSO| BI'ZBLSOL £L0 0000008 000 | ECEEZOCPE'0 | LBYTELGOL | £20 0s008y “ J1uas.y
i ,
aniea B10L] 100 dy ' (e)eudie ody anie @ioL ! 1210 dy (2] eydie ody _ wesng | SIEAW 2 q L
| L uranea
_ r | banossIg
Em_u_.cuoo :n;_tun_ Jeau|T #)e7eAU0D 0] m :Es.oo U] 2U07) ,PAAIOSSQ, UASU]) USR0S Uoiued Em:] weans, a
Y ] ,. i 1 _ i FER
| anea UL PAAICSSI = 1D DUE IDBAI0SSID [BIBW J0 USRI = 13/D)| | GDy) 1 90 = D) eugiuD 1BoW 1B10L | 5O
7 i (WBALS JUBLILLALI 18) JUN Y8 Ll IO} wedls Buaiadss ul punoj UoIEUBIU0D $PIOS PAPUBOSNS |BI0) = 8L | *‘ [90L .S8L.E » 1141 =10/D] 29 ]
- i i T MO134 BJE) Ul PUNGj 3G UBS € pug ody |jUBIdLya0d uoiued Jeaurt = dy| ] (2,851}, ody = &x[ g
1 il i _ | 1 ! L g
W0y PSAOSSID Ut BJE BN JI LLIOJ POAJOSSIP O] WLIQj 18101 Ul p3undal $E19W UBAU0D aenwis0) Buwwo;d) 8u |
I ] | oL 1 T
[ ] 3IN2Y pue JILoJuD J0) 0104 X (0104 10 %) ={aD} me1g wesnsdn| 28
ELAILD U]leay uBwny Jo) mOy) Ugaul Jjuouey Jo gL, SU| sk passaidxe uc.ua mmLmrﬁum_u 12 WESNS jO MOy mO| 1e2U) = QD _.D
] MG] 1UBN48 WUEId = 80
[ mmhmcumﬁ O WESLSaN UoEAUSIU0D WEIAS UGy = 0 <
| WaNYS Ur LOINENUBIUCS pauoday = 80 2%
Bupiy J0) pamojie Weass jo woisesy = 4l /
" UONBIIUBIUC) BISEA WEBASU = OAM| g
f | f ] _Eum g
. (20 + eD.4) /{(80.€1 2,90} + (3D.20.4)] = ueﬂ | b5 |
| s ] {iiB1ap 0} g7 01 J8;2) asedid)!
| | T [oml) vopesuasuon sisep EuE.mc_ ay) 8)2jnJ|E 0) PAsn 5i sejmuIcy Bumn;(0) mﬁ_ [ 26 |
| T v " T T i
_ | 'Pasn st anjea papodas gy) 10 UBY) §59| UBAS 'DALOTA) SI BN|BA WY B :ﬁ_
j m 'pasn 51,0, “10W UBY) J8IBWS St Q 3| PUB (1Q) J8AR| uOD3IBp », 58 papodal anea luany3| oF
_\’ k 'pasn S1 70 gL AWl 1w Uey) J21eal6 1 3G ayl ing (1q) L18A8) UOKI3IAP >, S8 pauedas anes jueny3
o7 _ gl , i el [ Ly
mmz 182 i | J8jua ({qdd 10 §y5n) Jay) :Bd Fma ~0131 S8 UONeAUBdU02 15aufiy JP1Ue BIED 125 SU0W 0 02 Jo4! g
SH 1192 Ut g2 sejue ((gad Jo iBn} say Jad welb-cudiw SB u0NBIAdU0T UEBW JUAWOAT 191U3 RIED 7 UBY) §%9) B\i LNdNI wivC | S
] , | I | . ! | 4
] | 4 | SNOLLYHINZONDD 157/ WYIBIG-NI 3LWIND1vD
T | B Ji i YivQ LN3N143 ONY INTiGWY LNdNL ‘2d3aLs 2y
1 | -
d o X W 1 A r T H 9 i | 13 a 2 g | v




WY Lr:8 800Zv/E

_ i [ 1 [ /oPOI WeaNiS J2[ Ui S9YE; J0) QD + (B0 X 40) = =TT T ]
"|S00R WEaAS 18T Syl 1M Saye| JO) 1083%8 01D/ AUl SI MOy @30 Ayt seym  [pD + 30:_ 1eon] % oex3] 1 [P % 80 % £1°2) + (a7 X MO[d 1221u7) X JB34) | = .Oml BYET) P SU9AR 'SWeang |
_ iR [ 1 | P 1
i L, quenped Yses 10p (a1} :o jeJuaIuCs ajsem WEeasUl ay) m_m__._u.mu o_ DESN aJe §2)NWIdy SuiMmo||0) 84
| _ 1 ] T ZL
— een| v | oD v ainsy| 3N TvAR T = 30 [ oz
| gunz Buixw 1o} 188} 002 m_._w_:o yl|eay Uewny 'auoz Suixiu Joj 185§ oof Q12 JOf 183) §Z2--BLaLD 8)1| SIENDE SI ¥ puB| | 1
1 _ 3910 |[2N0 8} 40 J2jaUlelp U} S G X B0UBISIP 1 1UANLS 10 % $1 4Q 38| [X /(S 0v8tyi£. 0. 820 = 40 { T
| | _ _ | 1 40) sope 4 co;gé ay] Bunenaed soj Saye| J0) [3pow Eme_m 18 ay| &1 @jqedidde aue sejnwio) Bumo|io; ayl
2 IO, AR . a T SR & T
i i ﬁ loo's | i 1 S ¥ uam ) [ _ 1ZL
, | [ Joo oz [ | 07 X Jam| [ sinoy [ wWnUsRS |07
T "’ L i s | | - 6Ll
e | | | 10E'S | | | eexuaml FI ) | 9
| | [00 0% | oelxwWam 3oy [ unfealy )
\lw[ I | 7 [ | 9Ll
[ 4 | |00 081 | | [ 0AL X ¥3M EITIe) SIL
| [oo'nge | [ ! oSt x ¥3M ainay " owesiylpy |
_ e | [ Al
i [cz's w 29 X HIM 21u8:47) Al
, 9822 [ atzzx Ham ainoy 2piuekn
| | | OF
1092 am.w.mmmce_mss_wh. 118 X 8°0 X ¥3IM anay $BAISIRD
_ [ [ 80
[ez w51 (ri9/ 0+{(552upIeu]ulle/pErO)0 X 9B6'0 X HIM DIUD L0
06'89) {v09& 0+[(S58Up RN LvE 08 ¥ 82670 X H3M 3|noy 2UiZ{90
= ! | ! o}
v81E2 {SrgL L+[(SsBupIeu)ullnere'0)? X 4660 X HIM ] owen) 7O
| | 1574802 {zio0 e+{(ssaupIeylullonre’0)a X 966'0 X M3M ainay 0INIEOL
! [ i m 7 ;
“ _ ] 100 _ T Zi00 %X 9am EYE) 9
| | U _ V02 i v'2 X 580 X H3M Binoy] LR,
1 ] , ﬁ i T L
| ] : [Evy 40,150/ l(SSeURIBRUE 12 118 X 3 I~ T T
[(ssaupsegiun,zysav) -0l - €0287 L = €40 180361 £40.(09% 1-{SSaupieylull 22118 X H3M | i 3nay | pea’
! {7 , B _ | | N { g
[ | 189l {5av 1 -{{ssaupsey)ulisySe 0)e X 96 0 X HaM] | JU0ID | G
= | | £z oz {99y 1 -1S8BURIEL)UIIZZ06 0)2 X 95 0 X H3M RS [ 180050 &
| | ! = I 1 | £
| 1 8501 | 260X L1 X U3Mm 1U0IYT ki
| , R I 31 X 288 O X bEM aInoy *eH wnwoia] |
_ ,
)
4 195 | +[[sseupied)uls e gn X 920 ¥ ¥aAM ] | owoid I A9
_ 889 £+[(SSaUPEJUIB 19'0)2 X 0120 X HIM anay | [ wniweud] gy
_ _ g [ 1 , .8
[(ssaupJeyluLgERLP0'0) - 248404} = 24D | (08 ¢-[(558up eUlUIZSa. 008 X 290 X H3M 2160JIYD [ 99
l(ssaupiey)ul.gesL »0'0) - 2489€1°1 = 140 | {pza e-[lss2upseyjuez L’ 112 X |49 X HAM| | 8oy [ wrwpeq| ¢
| (yBniobm|  (U6n) Dom {6561 WY 10 Z2p 10V) 2 ‘ON UOHEINBaY uc paseq el Ajjenb Jajem aie(najes o) pasn a :E:o_ Bumaiio) aul] vy
! JLileR paAj0SsI] [ A ] F _ £
d o | N W 7 A ¢ [ H 2 d 3 (R e B [ v

LSRR



[ 0525 [pwwewmsss| 00'6666666 z 000 | o000 000 000 ¢ ot | I apLod 1Auin 9o
|08 0062 0005 g 000 | . 000 000 000 ) o1 BUaAGI80101Tu L Sy
 |mrmmsenn w0008 00Z oo T ooo 000 000 0 | : aueylacIouduL- L1y E¥[98)
| 00v6 00081 |stpwse# | 000 0070 000 000 0 [T sueyptelaul-2-1-1 vr|GR|
i [pinten | 00 6666666 | Mtsmtn | 000 000 | 000 000 o 01 38 A1B0I0U2IP-SUBKZ | 2P| R
G0+300 2 |mpsitntsr| 00521 s | 00'0 100 | €06 000 0 0l IR T auanip) 17[Eg4
5e8 ovg 0875 | sepummy 000 060 | o000 000 S0 L QL [ suaikyisouenal ov(zg) |
ol 0092 0ZC6 | ettty 000 000 000 000 < 0L BUBLIACIOIUOBAELZ-2-L | BC|)
00091 irkmnsnat| 006666666 | mims 000 00°0 000 000 O 0z J 2puoILD aUAUEA 8|0
000 ekt 00 BEEGEE6 | susanitt 00’0 00'0 00c 000 0 08 [ 8p10iq Ay 9E(f
T it | 006666666 | s | 000 000 000 000 06 apuolyD KUl e[/ ]
000BZ  ihmiitititn|  000ZC  |mswdtsw| 000 | 000 z00 0: 0L | i EN RO ERS
| oozt | wre | 0909 s . 000 | 000 000 0 0 ol - ausiAdaideaoiudig €1 #E[9/ )
 puppmnee | 0026 OD0EZ  |smisest | 0CO . 000 000 (o} o) I, 3uedoidalolDg 2 ) £Elg
T P76 |weewsswsr|  0091)  |miewmmd | 000 000 | 000 000 0% il | BUBAIBIOINOIO L L ZElp
[ 088 oO0oE ) gosiy ] -4 | 00 000 | 000 000 0 0 I .| 8sLeypoioydig-2-| LElE
HHEE [ | 008666666 | L | 000 000 | 00D 000 0 5 | AueuisocudIg- 1oL 0E(Z
022 |merrwsn| GOG6666  |wmiwmmk | 000 000 000 009 0 o Taieuswolitiaoeuog 82| |
coLb QPZl_ |  Q0BBZ | itiimes 00 1. DaQ 000 000 I 0 i [wojoimigs 8z|0
10+300° | mmenmimm| 5666666 | mitmend e | goar | eon 000 0 0 1318 AUiAAUIS0I019D-Z LZ1BG]
£0+300°) |[spmsseritn|  GDESEE6 | mmeHim oo | oot | -ood | oon 0 0 | AUBLIAC04D "9Z |80}
OpE  |mmiueestl  GB66665 | s o0'd | @00 [ 000 | pmo 0 0 [aUEUALAWEIGID0I0ILD 57
p0+30L 2 0% 052 f 000 000 | ocoo | 000 ) 0 a7l aUBZUBA0IOIND b
vy |mswsmmen|  0025E [ s T 000 | 000 | 000 0 0 Usens | uodie] £zlg
009 |wimemions| GGEE666 | miwmssst | 0070 000 | 000 | 000 0 i A0 [Wiojowoig "2z
0L/ | 6866656 | 0DES g i poo_ | ooo | oo0 0 o] | suszueg |z
99 | oosz | osos i 000 000 | o000 | o000 0 o 3uiuoly oz
oa. | 89 D] 000 000 000 | 000 L) [ wsony gilg
| | 7| i, [ SONNOJNOD 311LV10AL001
= T = e
90-360°} 1 20+300L 100 g 000 00’0 00'Q 000 0 0 QaoL-e- €2 91|95 ]
- ] [ | NIXOIQ|/ G |
| oooozg S | oT7Z | s 000 000 000 000 o 1B101 2PIUBAD Ju|pG
B e 000 £0°0 £1°0 100 g [BI0L '$0Uskd 621
ity | 85 €LS 18795 | mmma 100 oL Zp0 £00 R } i&0) 3uZ 94
€9 |mwmmmpnats|  Q000pL | et 000 000 000 000 ARERN [1GL|
|t gyt | vip2 | 08 000 600 600 000 b HBI0) 8RS bl
(e | 00 00°0Z ol 000 000 000 000 o ] [E101 Wniuaas £l
008y | £9B0S | BE8OGY | semivee 000 | 000 00’0 000 o [E101 (@I 21
Gi 0 zigo | ovg F 00°¢ 000 0c'o 000 S W 12101 An3Uy 0L
i ] go'lz | 1£'9s88 05 000 000 L0'0 an'o ! Q. ! | =) pess
st | 2ROy (0T | pimprdes 000 50°0 220 | 100 o , 110} 56ddo]) glGy
R B85 gL LAgL 0% Q0’0 a0 000 00'a 0 [ : (xau) wnwoiu] "ilpy
s | 804021 | €0'908E 0% 000 000 | 000 000 R L) Wniwoayg ,o%hr
S| 185 goye | 0L | 000 bah - —o0D- {0 0 i [ [B10] wnwped ‘pley| |
9200 oT's 00'0EL | pawemeens 000 000 i 000 000 0 50 iejo] WivAag £l |
vL | EEEYE | 66299 05 0u0 000 | 000 | 000 0 50 [B19] J1L3s)y Z[o)
00EP | DO'O0OL | 000008 | mreess 000 000 | 0670 000 0 02 12191 Auowiiuy 1&g |
; e | R | i o [
/60 /BN yen ﬁ ven yBn [ yon | iBn wBn | o0 /Bn VBi
e 28481 ﬂ MM M ol 9] ()9}
‘soeoig | oienby anenby | euaig “3080IG ﬁ Juenby | ogenby | Aiddng 2w | oawed T oow |
SESUBYIY | JILoIyD ainoy _u:mmEoo | 3woayn ginay | dgsswoq | wenp3 ..u%o_mxumm,.
, sesueyly | Sesupwy , | , !
| | 1
d o | N W 1 ] r I H 9 i {3 [« )




WY {$8 B00Z/WE

] 65000 | 000 | OVl || 000 | o6 | 000 000 B4 0 [ , T 3007 LI]/GT
165000 | 1000 | 0bL  [messmes| 000 | 000 000 | 000 0 g 260 [ 10a-r'v 041862
T 5000 cYO0e | orZ : ] [ 000 00’9 00°0 o AP z'0 i auepiol) 601 {557
[pusmmms | BOO | 00T [#ewesse#| 000 | 000 000 000 05’ SENAEA 500 , IHG-2i2Q 80}
co0 | 800 | 002 miRaay | 000 | 000 000 00'0 0 S0 500 [ JHE-ELWED J0LIE
970 800 00Z |##mwfew#| 000 | 000 | 000 000 0 BEEiL oHe-eeg 80l
ELE00 800 002 |mmess| 000 | o000 | oge ) L0 560 | ohg-eudiy coi
T $1000 |pesors|  00C  |ppwwss| 000 | 000 000 000 ot R R og | i 1 uup v0L|QSE]
| B | * ﬁ , [ s30mi1.53d
: | =} I il , i T [ _ | 1 g
fe i i | 00 6666666 | wemsemsd | 000 000 | 000 | 000 0 0 al BUATAGOICIUF Z | C0L | BT |
sty ey | 00 6666668 | aiay 000 | ovo | oge | 600 Q 0 ot RE BaIgUBUAUL |0}
09} eemunean| 00 6BEEG6E | Mieiay 6. | ooo. | o000 | oo 0. 0 0z BuwEiuaydinosoiu-N 004 Gy
|t (e | 00 GA66660 |peasyies | 000 | 000 | 000 000 0 0 0z BUWE|Ad0:-U1POSeAI-N ‘B8 .
[ 1@ [en) 00 BBAGGRG [Afawiws | 000 | 000 | 000 000 0 Y [  PuURUBAeWIp0sa RN 06 [e
. ODBL  lmmtmmmmim|  000/Z | messswsd | 000 | 000 | 000 00'Q - 0’ 0l T 5UaZURA0IN /6
|| 029 00EZ Rt | 000 00'0 000 000 sl T g ai ! auaigyiudeN 66
0008 |metsmsstitedd| 00001 s | Qoo | 000 goo0 000 .p“o g .0 ol [2u040uCos| 58
LE'0 |meesstsd| 006666666 |desmisis | 000 000 000 000 0 ' 0+ g auaAdlpo-£'Z'1)0uSPY| b
wmtes | 80°0 2 mwapady | 000 000 00°0 000 g 0} 8UEXaUCRASCICIEXBH
a9 ovs 086 et 000 000 000 [T o -0y 0z SUELIS0.0U0EX3H €6
pO+IL L Z5 ] sapnpsnd | 000 000 006 000 0 CE oL 3U3|pE|LBT0 [DAD0I01UIEXBH 25
005 €6 08 g 00°0 000 00'0 0o 0 0 01 3UAIPEINGOIOIIEXEH 'LB[G
LA00'0  [eshmmnriad| 00 GEEG666 | sttt oo'o [o]e)s] 00’0 jelegle) 0 o g BUAZUSN0J0YSEXH 06
000F| |t | 00'G666666 | sesmtion 000 000 000 000 .0 g ot ] susioni4 gg
QL€ demmmmimst| 06 e daia 000 00’0 00°0 08'0 pelF e 0 0l auaujuesoniy ‘gelzez
LR i ciaid 042 FoinadialSiaiai 00e 000 200 | 000 P T e i 02 duizespAyAusydip-z'| /8]|
|# izisid 00 G6EBB66 | A geo 00'0 00g | 000 g 0 gl alejeyid 1100-u-G 9g
s | 00 BBBEEEE | trbuiny 000 | 000 000 | oo et A 0l i BUBNIOIONIUI 9 7 5B
16 082 [ s 000 | 090 0o0 | 000 i oo oL BUBNIOIUT- b7 8|97
V0-302 | |epemmhsts | 006666666 | mtmiism | 000 I o000 j gt 0 al | ewjeyiud Aing-u-1g €8
90+306 2 || 00 6666666 | : 000 | 000 o Oy L0 ol | aejediyd Ayiswia Ze[9z¢,
GO+I0E | |petsegen; 00 BEABBEE | Mttt 000 |__ooo o i EE L ! 0l [ eeediud Kuisid 18(g
120 lwmssres| 00'B6A6666 | st | 000 | 000 gir. 0 3 [ suipizusgoieiaig £ € 08
e | ocez £a/ 0zZ1l Huppeptd | 000 000 0 - 0 0} {v'1-€'1-2'1}9uaZuUB0I0IUH B4/
LED et | OD'GE6BE66 |wmwmmtid | 0010 000 "o .0 | _8usseijue(y e)jozusqid .ﬁﬁmm.
S0 |mesemitnns| 00 6666666 | ity 060 000 1y 0 - a T aueshuyD 5¢
et (e | 00 G666666 | stnEM oot . | 00w O 0 ] Jeyia Ausyd AUsLUdDioud-p vL1()
R (S | 009) st pira- - 00 0 o | | ausieyideusiond-z £415)
ey (st | 00 6666666 | #enmtns QO [ O ] o | = [ aieeuiyd Azuaaiiing zz|g)
[ sasttrit lemtresrna | 00 5666666 | it ] sl 0 0- ok 1 130 Fusid Kusudoworgy 1al/1 7]
GG |pesmtiseed| 00 6666666 | sty 000 RS ¢ Y | 10'0 8% .0 oL | 812)8ulya(|Ax8uAuis-2)818 0219}
S0-30L | lepeswtiom| 00 GEBGEEE | mimmimi Q00 | edc | oo 000 0 : o ol i (1Ad000810,014D-2)5i8 BR(G
vL [ 006666666 | st go'¢ 000 000 000 0 o oL Tewia (Auiacsong2-zisig 2g|b)
[ o [ | 00 6666666 | Sttt 00'0 000 000 0070 0 .0 o1 SUBIBL|AXOUB0I0I43-2)518 L9
LED it | 00 BOG6E6G | sttty | ooo 00 000 Q00 -0 4 0 G ~ T suayiuesony (y)ozuag g9
s (i | 00 6666668 | ittty 00'0 000 00°Q 000 0 0 0 | [ euausdll § Blozuag 69
L\ 0 || 00 GB6BEEE | kst 000 090 000 jeleo] ] 0 [T | suauiueInoyozusa- 't v3[0}7 !
LE 0 |semsmsnt| 00 BO6E666 | mamseton 000 | 000 000 Qo R 0 s 1 { auaikd (e)ezuag £3|807 )
LC0  snwmemess| 00 GEEE666 | A 000 000 000 000 ) n it 5 ! [ suscesqiue (e)ozueg 29|80
C0-30p'S [itemstme 0067 | sessiren 000 000 | 000 000 0 D 05 | | [ [ supizuag 91/
0000} | |wwatispiiars| 00 6866666 |mitsmis | 000 | 000 [ 000 co'0 P g d, a | | . lausse.uivy 08
[ptrsmins (fesesis | 00'BO66666 | st | 000 | o000 | oo0 000 mp . A QL oL ] auvajfuideuasy &8
semmmne | 025 | 00/) st | 000 poo [ oeo 000 0 0 T : Buayiygeuady §5
I vBn | |Bn 1/Bn A oML L oMl | oMl a9 | _an [ SANNOJIWO D TYHLNEN/ASYE
eualuy | Bpalud Ee] EE Jlenby | u__mjj Kiddng 5000 3U00 T I
onenty | openby SiSBWoQ VBWAY | JUON) _ anay | onsswog Juany3 puna.Byoeg 8| |
| 2RI 2INdY | | weiquy | y 4
E— L — I ¥ L —]
B 13 st | 00 00666 | mmpt 000 000 | 000 000 0 0 Gi | 10uBLdoI0DL | -G-p-2 45
000009% | 0952 0020} | e 000 Z00 | 600 100 682" 0 oL i i2w3ug 95|
| | Giwh 1922 R 000 oo 000 000 0 0 G 10uaydosmIyIeIuad S5I6 L
|t leepenr.  OC Bubperd | 000 | 000 | 000 000 0 R oL icuaydiiuurE-00D 7 vSl/RL
P I T4 tHA D00 | 000 | 000 | 000 0’ [ 0z sjouaydoiliN_ £5-'25/96
000PL [t | 00 EO6G666 | sty 000 | 050 1 o0o 000 0 0 05 ] iouaudoning-'2 15(GE
GO7  lwemmeties OO GOGOGSE | | 000G | 000 | 000 000 0 o) 05 1058:0-0-04UQ-S'y 05|y
it A, | 00 6666666 | szt 000 000 | 00p 000 0 0 QL jousydiAuiswia v-2 ‘6»[CH)
HRHEELRS S9¢ 0202 | S oo'c 000 {000 0G0 gy e 0l | [ousudioiG-p-Z 89{ZR1
e I s s oo | 000 000 00'0 40: Qi 0L 1ouaUdeIIND-Z ¥ [LRY
ittt (et | 00 BEAE686 4 ! E | [ SANNOJNOD JIYY
| 4 [ o N W 7 A [T i | H o | 4 1 3 2 a | v

S3ASN A0 1318A DANY



WY Lb8 8002w/

L 842]
b ! LT
; i g
170°0 BOD | i 000 0 ) sopAdoci) om_mwhmu
20000 | €0 | & | 000 o BUBYOBXOL B24|p/7
¥000'0 vI00 | 00'GBEE666 | it 00D 0 [5101-82d 421187
v000'0 pi0'C_ | DO BEA6ER6 | mnsmd 000 - 0921-80d 921(247
000D PL0'0 | 00 5566666 | Ak 000 o 9r21-904 5241 42|
v000'0 PLOD | 00 GEBE66E | Mesma 000 0, 2€21-80d v2i |04,
v0000 | PLOD | 006666666 | msmmas 000 0 , ~ llzzi-80d c2t
PO000 | #l00 | 00'GEAGEEE | restitst 00'0 o i #624-80d 'Z2L
#000°0 vI0'0 | OD'GBEE6E6 | s | 000 g | [zrzi-89d 121
L1000 | 8F000 | 250 s | 000 | _apwoda sonneiday 0z
12000 | B8E000 750 [#EgmgEsd | 000 i JOIYIBIOBH §i
180 £200°0 510 s 000 o, i SPAUBDIE ULDUZ /11 P07
180 £200°0 R ] 000 0 T uepu3 11y
z 3500 270 | e 000 o 3]8)"s Uejinsepul 911{797
z 950'0 220 | s 000 A0 ugyinscpua-2189 ‘5111167
z 3500 Z20 | sttt 00'0 o ugjinsopua-eudiy vl
24000 6L00°0 Q5’2 G 00’0 [} T uupiEig gL
V8000 1000 0l i 000 o | GO0-p'v 2LL|GG
0 N W S F a | v

ST0AN A IBIEM TIROY



WY L[58 BROZ/PIE

T P i £l T P T WN_ ] ] ] 8uBYjAwOW0.q0i0|42Iq)
¥ [ 5 i T wN | ! | 1 woiiud
I | 0 T [ BUBYPWOWLTI0IPOIO, D
. b , =5 T | YIBI3 USRIED[FRE
— g 1 wiN [ wopwoig(zee
WiN SudzZuay i
| _‘ i BuNu0Aadyy
_‘ E il 13013y
YN [ Wiy
wiN ] duasty|zze
¥iN T L fuouriuylgze
Wih Wi /N W/ YN gadL-§-LC:2
WN /N /N ¥IN WIN 910.-90d
wiN wiN IN YiN YN 1 0921-80dC2C
KD YN 1 WM WIN WIN YiN 8r21-80¢
[ { [ ¥IN_ | ¥iN WN | WN WiN 2€Z1-80d
i 1 N T WIN WN_ | WiN_ L W | Lzz1-a04dloze
T i | WN YN wIN | WiN wiN. | 7521°80d[BLE
I ] f [ wn wiN N | wiN | wN | Zp24-80d
| | | 7 N wN_ | WN_ | WN |ejo wniiAcagly | £
[ all [ WIN_ | | WiN D20 D S e 7, | | IEIOL BRINEAD
[ 1 |z i WiIN | [ wiN_ T wN | wN YN (111) WAogg
P~ | I N oy ViIN__ | Wi YiN wiN WIN — | EBLouE
1 i i | [ wiN_ | 1 wN [ T T i) ssnigle )
= | ] I [ wmN | O T T T T [€10) wriva@g ]z
[ | [ W | WM ) - wn. [ ¥ | v | WM 18101 1IN Fﬁ
[ i | win | [ win | WN wN_ | WN g0y Anousn|g|
| [ | i [ wN | T s T W T 9N YIN | ey peay
1 i I | [ wmN ] T WIN_ | YN [ WIN | 1m0y 18d0o)
| [ l YN _ | | WiN ViN_ | WIN | wiN (X3} Wnwog M-%
H , | 5 - MR | WiN YN 1 WiIN wiN {216, wniwgen
3 T b ] viN wiN wiN_ [ wiN wiN sojuidioua(coe
||k7 _ YN ¥iN N YN IN ERENGER AN .NOML
[ | WIN WIN wiN viN W apxoda Joju2el0aH
1T [ WIN VN WIN WiIN WiN — [ _owpeidan[zog]
j VIN YIN wiN ¥IN I apAyapie upUZ[LOF |
| wiN YN 1 wiN WIN WIN | i wupua o0
WIN N N WiN YN 318)jns ue;INsopuU3
[ i /N I Wi WN wIN vIN | UE)NSOpUS-2139 | 06
- L WiN_ | T N YIN W/N WiN ueynsopus-eudiv(/ 6
| T WIN_ | vIN wIN wiN WiN I uLDBIg
| | L wiN [ viN Wi viN vIN | oog-r'vlg
[ T wiN_ | YIN WiN N WIN | 300
. | wN | WIN viN WiN_ | WIN [ 1ag-rrgs?]
( | ¥IN_ VIN wiN N VIN | euepiod|z
[ | | WIN WIN ¥IN WIN wiN | uLpY | |
m | | | v [ ¥iN Nl wIN wIN 10USY00JOIUDE UL DBZ,
| j =y T VIN YN /N /N wiN oHE-elEd|R
| | | /N 1__WMN Wi vIN [T SHE-BWED 307
. [ | it v [ WM vin /N HE-eI8g
| | ] WIN 1 | wmN_ | WM WIN ¥iN JRE-EY0ivggE
[ |l i L 1 ~ Kepgr ; depiat | wBn | ybn
1 | ] 1 smels | 1™ eBesaay ?..:E_xmz abeioAy | WNWIXEW SINYLNTI0Ld 082
x@ ‘ | # _ oec|g | Ao _! Alleq ARiuom Aueg i
(I ) Yd3 s Yaag | usd | s
,“ | | - T | | £8
1 1 f e _ Z
i ] | _, ! | 22
| [ SLINIT @3SYE-ALIYND ¥ILYM 318vDI1ddY € d215/082
i | | | Gil
d 0 N ¥ 11 r 1 H | 9 4 3 [ a [ o g { ¥

QIANAN AN JBIRAA MANY

rn s ofip



RESPONSE TO COMMENTS
FINAL PERMITTING DECISION

Response to comments received on.the subject draft permit in accordance with regulations
promulgated at 40 CFR Part 124.17 are as follows:

Permit No.: AR0022039
Applicant: West Memphis Wastewater Treatment Facility
Prepared by: Loretta Reiber, P.E.

Public Notice Date:  The draft permit was publicly noticed on or about 05/15/2008.

Date Prepared: 06/20/2008

The following comments have been received on the draft permt:

Letter from John Rimmer to Loretta Reiber, P.E. dated 05/27/2008.

ISSUE #1

The permittee requested that the Oil and Grease limits be removed from the permit. The level
reported in the application (which was the basis for inclusion of the limit) was an error. The

actual levels average below the Jimits. Lab results are included for the Department’s review.

RESPONSE #1

The O1l and Grease (O & G) limits were included in the permit based upon incorrect information
included in the permit renewal application. This information has been corrected. The corrected
information gave O & G levels of <5 mg/l, 10 mg/l, and 18 mg/l. The highest test result
occurred in February 2006. At that time, an unusally high level of BODS (58 mg/l) was detected
in the effluent. The Department will not include the February 2006 test results in determining if
an O & G limit is needed in the permit because the BODS level is significantly higher than the
monthly average BODS5 levels from April 2006 through September 2007. Also, the last two O &
G test results are significantly lower then the February 2006 result.

O & G is an organic constituent of the effluent. BODS and/or CBODS are commonly used
parameters to measure the level of organic pollutants in wastewater effluent. The permittee’s
monthly average BODS test results from April 2006 through September 2007 were under 10

mg/l.

Because O & G levels can be linked to BODS levels in the effluent and the monthly average
BODS levels have been low, the O & G limits will be removed from the permit. The removal of
the limits docs not violate the anti-backsliding standards in 40 CFR 122.44(1) because they were
never included in a final permit.





